For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

N

Page 1 of 74
~
0)
i
TN
22
N—"

= N

N

g

N

\\G “ \, o
Voe—®
/ \ / _\ _QO./
/ / \\ \ T
V-
\\ | MM\ o)
( mmvv \\ \ / %ww \ w;\\\\\ \l..\/
N / \ US A@ (w)
S N (/S e
f(\.A \, A,\ ~ \ \ ~ p \\“\l/
R -y ()
— \ NEC VA N\
o \ o\ /p \\ = /- £
...m // / \\ \\ V /// \ A.ﬂ_-v o \\w,«“\
= N /4 N\ S N e 8
g B N Y
/ /q, Y \\\ .A\
o_m \\\HVW %\ @ / \\ . /Nwmmw A _oo.\' \“ \\ awn,\wﬁ\
e N7 N \
S N S -
N 7 / 1/ \~/ A
: Y oo
S = No. /01 5 @
Y\ [ z / v a4 i ~
g \“M\oﬁ--%\““\ \“N--a = ()
= 74BIN. L , \
Ro.v m ) ) ““\illkmwuv/mum\ \ k \ul*@mimul.u_ ,, / /
8 m , ; | / \ _/m \ mwv Awy
== NN (@) / / T
n A N\ // Tz \\\\\.\\\ T/ N b h
// N - — 20 _A v
/I M A ) A WH\H N
N e T N
/ﬂmnmmmmmmmmmmmm“nm.u )

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

SLT1550 Tractor (2007 & before)
Adjustable Seat

Page 2 of 74

Ref#  Part Number Qty S/P/F  Description
1 783-0739A 1 S Lever, Seat, Adjustment
2 710-1268 2 /P Screw, #10-16, 0.375
3  712-04063 2 /P Nut, Nylon Lock, 5/16-18, Gr5
4  712-3027 1 S Nut, Nylon Lock, 1/4-20
5 720-0433 1 Grip, Seat, Adjustment (Yellow)
6 726-0201 2 Nut, Speed, .3125 ID
7  731-04074 4 Spacer, Seat, Adjustment
8  732-0499 1 Spring, Compression .41 OD x 1.50
9 732-1184 1 /P Spring, Extension, .80 Dia x 4.6
10 783-0738C 1 S  Pivot Bracket, Seat
11  757-04035 1 Seat, Cub Cadet, High Back
12 783-0753 1 Selector, Seat, Adjustment
13  736-0275 2 S  Washer, Flat, .344 x .688 x .065
14  736-3019 2 Washer, Flat, .531 x 1.062 x .134
15  738-0137A 1 S  Screw, Shoulder, .340 x .285, 1/4-
16  738-0296 2 S  Shoulder, Screw .437 x .286 Lg
17  738-0966A 4 /P Screw, Shoulder, .50 x.925, 3/8-16
18  783-0209D 1 /P LH Bracket, Seat Lift
18 17239D 1 RH Bracket, Seat Lift
19 783-0611 1 Stop, Seat, Adjustment
20 710-0227 2 /P Screw, #8-18 x .50
21  726-0279 2 Plate, Insulator
22  725-1303 1 S  Spring Switch, Inner
23 725-1439 1 Spring Switch, Outer
24  726-0278 1 Plate, Insulator Boss
25  757-04039 1 S  Armrests (Includes two armrests)
26  710-1260A 6 /P Screw, 5/16-18, .75

WWW.mymowerparts.com



Page 3 of 74

For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

SLT1550 Tractor (2007 & before)
Dash Panel 1K016 & after

2N = &
///u. " \ u\
) ’\ml ’ - —
e - AN 39 e D
7 4 brlmmw / \\ / / s/ m O Yl
\ § L m N \ \ // 3 MW\W W
A\ A Anj vill M .AMH?!,I./ / MH\NM\\W \n./
& =N n / \ /O

R

A Mm“" vi/irv@

P
3
N\ fx// m
I AR
© ® /@ fodnd O
e . i ,\ \Amw \v S
) / N B E
| = S
- R %
Ny \\ / i N
N -k =
b, AA \\ \Vnnuﬂ://l / \\
A. n%\ \ / / ﬂ"unhﬂﬂﬂHHHH/I 1 2 O
AQ) NG
VI / / /) >
\“u“nu = m\ \w\ K \_\w \ \ \ \ @\ / m
P \\ A “\\ (\\\\/ Nl\||1| \\\lL -
%@d --...--y “x N/ / 7 7/ /
L~ A\ // \ \ P.\\\ , \\\\\_/A
O\ e\\x / — A
=LK / /\m 705 e\
N\ /m_ M/Amv A 2\ A // /2//
N\ Y/t 7N\ AW
AN\ X R NN
\\//l\\\\\vﬂ JW\\ \ / /M%vv AMWVM% \ %W // //v /&MV/ - .
& NN~ DTN TR
- ,/ / l\\\\MMM\\. W Y- o NWWW“W““N”“\ \\ \\ \ .
\W ¢ NN a\ // //// @“\ _m ] NW/ MHWWW“M“\\ \\ \\ \\ * N
/ A\ v/w, // \ AN 2\ \ w AT V4
AR NN\ A |
N \< S /e v /K /ﬂ/ / P . /W \V\ \\wmv S \“\\ : nﬂ_
\ — % ey ; :
\J N /,,”ywyr/ ’ “““WN\WWW\ \\Aanwm_/u 7 W \
/N 7\ LA
NN - Tk TN
A ¢ /,,”/ ~. \\\\\\ \ \ A/_UU )
G ,AN mmmg,vw/ - \ @ ~
A/_mv_\7 ~ \..‘/A WV1 Nn“m‘ S mr‘r,.,/ —~ /V] N
& 5 © ®
3 A =
@V @)
[ap]



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

SLT1550 Tractor (2007 & before)
Dash Panel 1K016 & after

Page 4 of 74

Ref#  Part Number Qty S/P/F  Description
1 710-0351 1 /P Screw, #10-18 x.5
2 710-0192 2 /P Screw, #10-24 x.375
3  710-0599 6 /P Screw, Self-tapping, 1/4-20, 0.500
4  710-0642 3 /P Screw, Hex. 1/4-20 x.75
5 736-0362 2 /P Flat Washer,.330 x 1.25 x.06
6 710-04666 1 Screw, Hex Flange, 1/4-20,.75,
7 710-0726 12 /P Screw, Hex, 5/16-12 x.75
8  710-0895 2 Screw, 1/4-15, 0.750
9 710-1611B 4 /P Screw, Torx Hd. Tapp. 5/16-18 x.75
10 710-3217 1 /P Screw, Machine, #8-32, 0.375, Trus Phillips
11 712-0142 1 /P Nut, 8-32
12 712-0324 1 /P Nut, Nylon Lock, 1/4-20
13  747-04215 1 S  Hold-down Rod, Battery
14  746-04352 1 Control, Throttle, 38.0
15 714-0104 1 S Internal Cotter Pin,.072 x 1.13
16  710-04187 1 /P Screw, 1/4-15 x.50
17  731-05077B 1 S Dash
18  731-04294A 1 Lever, Dash, Cruise
19  731-04293A 1 /P Lever, Dash, Brake
20 731-3161A 1 S  Knob, Throttle Control
21  683-04232 1 S Dash Support, RH
22 710-04471 2 Ball Screw, 5/16-18 x.48
23  725-2054 2 S Ignition Key, Plastic
24  683-04231 1 S  Dash Support, LH
25  746-04120 1 Control, Choke
26  747-1323A 1 Rod,.250 Dia x 4.25
27  783-04475 1 S  Bracket, Steering Support
28  783-04506C 1 S  Plate, Dash Support
29  741-0587 1 Steering Column Bearing
30 725-04022A 1 S  Monitor, Systems Indicator / Hour Meter
31 783-1447C 1 Bracket, Support, Battery
32  712-3004A 2 /P Flange Lock Nut,5/16-18
33  727-04142 2 Gas Spring Cylinder, 3.62 Stroke
34  783-1499 1 S  Bracket, Rod, Dash
35  725-1750A 1 S  Battery, 235 CCA
36 712-0271 1 /P Nut, Sems, 1/4-20
37  725-04227 1 S  Switch Module, Ignition
38  725-04175 1 S  Switch, PTO, Yellow
39 736-0173 2 /P Flat Washer,.28 x.74 x.063
40  725-1426A 1 S Solenoid, 12V, 100 Amp
41  736-0222 2 S  Washer, External Lock, 1/4
42  710-0607 2 /P Screw, Hex, 5/16-12 x .50
725-2003 1 Power Receptacle, 12 V not shown
725-04405 1 S  Wire Harness not shown

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 5 of 74

SLT1550 Tractor (2007 & before)
Dash Panel 1K016 & before

AJ/
£

\Hﬂ
\\

o %
JL g
/ A !
i~ N

e

e

7
\\\\\\ \ 22N
A
) \ﬂ// ﬂW
\ // \
““\w% / // v
A\ A
A\
ww.“ /y\ ~
mmﬁwﬁ va\/
A, \
7 e
A4

TN

g . o
v\\\HHHHHHHHMWMMMM%W AMMH\{V«J \MWW/M. - I.V A\.va Almﬁwv
G =N 2 T
\ :L YV YAN4
N\ T e /v--ﬂ K)o N _B |
\ @@ E\loNez L4

N

7 \/ﬁ \\ \)ww WV/

ﬁuwv\\_wu A 4
= (F /vm -I-Vmbm;
- A@\uﬁqml-w vmuuu\m,“v\\
mwf \ A/m_,M)Mﬂwu
/ VAR
NCREN
\\// ;\ // A
\\ \ \\ /
ﬂﬂﬂWHHuHII /A M““v
/ i SOy o
/ / 7/
/ \\ \\ /
/ , \ \\ 2 \\
/ —
A
—7 KN [/
\\\\M\\\\.\\ NW ‘/
5 A A N
50 S\
Y\ \
W\ \2

v\

VAN
\ / ¢ 5 vv 3
PN \\\\\\/o / www\ / “m/ ]
AN e 2 BYERNY: KW\LN ,
/ /z\VlamHuﬁé F—{e) R I
/ - / \— ) vl (=) L.
V- Mm WA/ N N T® -
— h AN 7 / \ \ R </
=GO\ A

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

SLT1550 Tractor (2007 & before)
Dash Panel 1K016 & before

Page 6 of 74

Ref#  Part Number Qty S/P/F  Description
1 710-0351 1 /P Screw, #10-18 x.50
2 710-0192 2 /P Screw, #10-24 x.375
3  710-0599 6 /P Screw, Self-tapping, 1/4-20, 0.500
4  710-0642 3 /P Screw, Hex. 1/4-20 x.75
5 736-0362 2 /P Flat Washer,.330 x 1.25 x.06
6 710-0703 1 /P Screw, Carriage, 1/4-20,.75,
7 710-0726 2 /P Screw, Hex, 5/16-12 x.75
8  710-0895 2 Screw, 1/4-15, 0.750
9 710-1611B 2 /P Screw, Torx Hd. Tapp. 5/16-18 x.75
10 710-3217 1 /P Screw, Machine, #8-32, 0.375, Trus Phillips
11 712-0142 1 /P Nut, 8-32
12 712-0324 1 /P Nut, Nylon Lock, 1/4-20
13  747-04215 1 S  Hold-down Rod, Battery
14 746-1100 1 S Control, Throttle, 38.0
15 714-0104 1 S Internal Cotter Pin,.072 x 1.13
16  710-04187 1 /P Screw, 1/4-15 x.50
17  731-05077 1 S Dash
18  731-04294A 1 Lever, Dash, Cruise
19  731-04293A 1 /P Lever, Dash, Brake
20 731-3161 1 S  Knob, Throttle Control
21  683-04232 1 S Dash Support, RH
22 710-04471 2 Ball Screw, 5/16-18 x.48
23  725-2054 2 S Ignition Key, Plastic
24  683-04231 1 S  Dash Support, LH
25  746-04120 1 Control, Choke
26  747-1323A 1 Rod,.250 Dia x 4.25
27  783-04475 1 S  Bracket, Steering Support
28  783-04506A 1 S  Plate, Dash Support
29  741-0587 1 Steering Column Bearing
30 725-04022A 1 S  Monitor, Systems Indicator / Hour Meter
31 783-1447A 1 S Bracket, Support, Battery
32  712-3004A 2 /P Flange Lock Nut,5/16-18
33  727-04142 2 Gas Spring Cylinder, 3.62 Stroke
34  783-1499 1 S  Bracket, Rod, Dash
35  725-1750A 1 S  Battery, 235 CCA
36 712-0271 1 /P Nut, Sems, 1/4-20
37  725-04227 1 S  Switch Module, Ignition
38  725-04175 1 S  Switch, PTO, Yellow
39 736-0173 2 /P Flat Washer,.28 x.74 x.063
40  725-1426A 1 S Solenoid, 12V, 100 Amp
41  736-0222 2 S  Washer, External Lock, 1/4
725-2003 1 Receptacle, 12 V
725-04338 1 S  Wire Harness

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983
Page 7 of 74

SLT1550 Tractor (2007 & before)
Deck Chute Assembly

TN
o~ —(5)
- .. N I/
e ~ N / ~
- Y b !
-~ wa A /
-~ P {
- N S !
-~ o ey N
- - SN
~ AN s N —
.- AN ~ N\ oS
< ~L N e
AN ~ N SN
~ ~ 7
~._ S s
NS i . e
. rd
p e N
P

T,
T N
=N VY Z ~

N K NS S~

e I SRS TP >
RN SLA AT N -

T R ~) o

- \ IRl rtad X
AN ™~ =X g7 A\

7

A RSN
\\\\{(///\ 7

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

SLT1550 Tractor (2007 & before) Page 8 of 74
Deck Chute Assembly
Ref#  Part Number Qty S/P/F  Description
631-04070 1 S  Chute Assembly, Complete
1 711-1762 1 Pin, Hinge, .375 Dia x 14.06
2 731-3131A 1 S  Deflector, Chute
3  732-3070A 1 /P Spring, Torsion
4 777530145 1 S  Graphic, Danger
5 783-04470 1 /P Bracket, Mounting

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 9 of 74

SLT1550 Tractor (2007 & before)

Drive System

It

Ny

@
—~ \
) / .
A/ﬂ\v A\
)
/AN /i
@) 7 S
) 0 /4 —
" \“\\ x“\ AAH, ‘
iy S
A Ve ﬁ
7 7
\W“\ /,_\\
7 /
A {0 e
-VI. - ..ﬁumuuw Amw AN
/ JENCD)) )
m»ﬂu”ﬁ}/ / 4 —
;W// N¢ / \“\ \ (&
(e / \ k i e b
&, N4 “FT\\ £ -
] V-] %\ 3,
i \ x / \ / d
\nw L .ln._uw N/ / / /
m/ \ - « ﬁwv\\ /
\ ) \Ammwv % }‘\A/ \/,
Ym0 %@L /
R o S )
(= A a4 ~ (o)
i ® e
. wmﬂm _w_\n e \nzv ﬁ e
7
HH s O
\Nm %ﬁ ,,,,, uuh_ \\ \
P\ =) /
x/WWAw\ V\WMJ l,y.i:_ mw\\ -
e
H\ \“A \Re \\x/ ,.Wm \ &) (<) \ o
A\_/UV \_\ ,,,k \. &\P w, A uuuuuuuw_m\\ ,/. ﬁuumnur% ........ ‘A\.mwv ~ l_\\ \
] ‘g ™ — -
= \.MW AHH\V \H// e L N A\M_mw v
= (&)
N \\\ \
(A4
() &

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

SLT1550 Tractor (2007 & before)

Drive System

Page 10 of 74

Ref#  Part Number Qty S/P/F  Description
1 17840 2 S  Bracket, Mounting, Transaxle
2 618-04228 2 S  Hub Assembly, Wheel
3  618-04270A 1 S  Transmission, Hydrostatic
4  629-04124 1 Harness Assembly, Ground & Reverse
5 783-04442 1 Bracket Assembly, Idler, Center Dbl
6 710-1266 4 /P Hex Cap Screw, 5/16-18,3.5, Gr5
7  710-0227 2 /P Screw, #8-18, 0.500
8 710-0344 3 /P Hex Cap Screw, 3/8-16, 1.50, Gr5
9 710-0726 6 /P Screw, 5/16-12, 0.75
10  710-0599 1 /P Screw, 1/4-20, 0.5
11 710-3007 3 /P Screw, #12-24, 0.375
12 710-3011 1 /P Hex Cap Screw, 3/8-16, 2.25, Gr5
13  710-0778 1 /P Hex Cap Screw, 1/4-20, 1.5, Gr5
14  710-0627 2 /P Hex Cap Screw, 5/16-24 x .750
15 711-0832 1 S  Ferrule, 3/8-24 x .375 Dia
16  712-0291 1 S Nut, Hex Lock, 1/4-20
17  712-3066 1 S Nut, Hex, 1/2-20, Gr5
18  712-04065 4 /P Nut, Nylon Lock, 3/8-16
19  731-05300 2 Sleeve, 2.4"
20 712-04052 5 Nut, Nylon Lock, 5/16-18, Gr5
21  750-0566A 1 /P Spacer, 1"
22  712-3017 3 S Nut, Hex, 3/8-16, Gr8
23  714-0104 2 S Pin, Cotter, .072 Dia. x 1.13 Lg
24 714-0111 1 S Pin, Cotter, 3/32, 1.0
25  725-0157 2 /P Cable, Tie, 3/16 x .05 x 7.4
26 725-1644 1 Switch, Spring, Short
27  726-0154 2 S Tie, Cable, Push Mount 7.5 Lg
28  726-0320 1 S  Plate, Insulator Nut
29  731-1449A 1 S Fan, Blade, 10"
30 732-0209 1 S  Spring, .48 OD x 2.03 Extension
31 732-04323A 1 S  Spring, Extension, .563 Dia x 3.72 Lg
32 732-0716 1 S  Spring, Extension, .59 OD x 4.00 Lg
33 732-0729 1 /P Ring, Wire
34 732-0994 1 Spring, Extension, .500 Dia x 7.0
35 732-3118 1 Spring, Extension, 3/8 OD x 1.44
36  710-0502A 1 /P Screw, 3/8-16, 1.25
37 736-0169 1 S  Washer, Lock, 3/8, Regular Duty
38 736-0921 1 S  Washer, Lock, 1/2
39 736-0242 2 /P Bell Washer
40  736-3010 3 /P Washer, Flat, .407 x .812 x .135
41  738-0372B 1 /P Spacer, Shoulder, 1.00 x .38 x .38
42  T747-1149 1 Rod, Hydro Bypass
43  747-04139 1 Rod, Brake, Hydro
44  747-1151 1 Rod, Control, Hydro
45  756-0978A 1 S  Pulley, Engine, 3.56 Dia.
46  754-0461 1 S Belt, V Type, Poly
47  756-0116A 2 S  Pulley, Idler, V Type x 3.06 Dia
48  756-04224 1 /P Pulley, Idler, Flat 2.75 OD
49  756-04111 1 Pulley, Engine, 4.11Dia.
50 783-0810B 1 S  Bracket, Transmission, Torque Hydro
51  783-1019 1 S Bracket, Actuator, Switch
52  736-0320 1 Washer, Flat, .38 x 1.92 x .060
53  714-0507

WWW. mymov?erﬁarft@f@éﬁﬁ 750



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

SLT1550 Tractor (2007 & before) Page 11 of 74
Drive System

Ref#  Part Number Qty S/P/F  Description

54  750-0535 1 S  Spacer, .38 x.625x .21

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 12 of 74

T Ny
R\ SN
o N\ NN SR \
NN R LU
NG AU
\ / /// | ///AVAV/ 4% /
A . \
),H ,// T
™~ K\.\ R HH-lnHuHHUHA
AL ”#MHAH \\mﬂk\w\ ————
N
/ n,./ \W\ nwmv /Mw_ @

N

WWW.mymowerparts.com

\ M%/ﬂ/lﬂm\\\“\
— INHUJM.A' I. IwIII
\lel m M‘y,\ 0 Y ﬁuw
c® Y |
...nlb o Ny n”mww y A\y/ \
= ) “\&MX\ N
= e d AN /
N~ - . , -
< h I \ A/_EM
e \ A I~/ \ —
— o / A_nm ) \“\4;
S — \ ru:\\ \\
m m \ l:/ \\ //
o 0 \ l x /
- / ) 4 \
o @ x D N
_I m / \ -
O < \ 00 nw ©
6 2 / alle A
o / w_
? (I \\y
? (0 /P \
\\ , \ ] a QHM ) A.ﬂ# u



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

SLT1550 Tractor (2007 & before)
Engine Accessories 1K016 & after

Page 13 of 74

Ref#  Part Number Qty S/P/F  Description

1 710-0227 4 /P Screw, #8-18, 0.500
2  710-0599 8 /P Screw, Hex, 1/4-20, 0.500
3 710-0726 2 /P Screw, Hex, 5/16-12 x .75
4  710-1315 4 /P Screw, Hex, 3/8-16 x 1.25
5 751-10161 1 Muffler, Dual Inlet
6  725-0157 2 /P Cable, Tie, 3/16 x .05x 7.4
7  712-3004A 2 /P Nut, Flange Lock, 5/16-18
8  712-3005 1 S  Hex Flange Nut, 3/8-16
9 736-0300 1 S Lock Washer,.406 x.875 x.059

10 751-0564A 1 S Deflector, Muffler

11  783-04573 1 Muffler Bracket, LH

12 783-04574 1 Muffler Bracket, RH

13  710-1314A 4 /P Screw, 5/16-18, 0.75

14  751-10517 1 S  Drain, QOil

15 751-3141 1 S Extension Hose, Oil Drain

16 783-05410 1 Heat Shield, Lower

17 683-04256-0637 1 /P Shield, Muffler

18  751-10007 1 Pipe, Exhaust, LH

19 751-10006 1 Pipe, Exhaust, RH

20 783-04783 1 S  Heat Shield, Upper

21  728-04000 1 Rivet, Pop, .188 x .325

22 710-0642 4 /P Screw, Hex, 1/4-20, 0.750

23  751-10353 1 Extension, Deflector

WWW.mymowerparts.com



Page 14 of 74

For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

SLT1550 Tractor (2007 & before)
Engine Accessories 1K016 & before

¢

/

A

A
C@v
b

}
_ \\

X
{

@ @ R

—
—
S

g/

1 \\\\\..Auum - B N
~ ANSNNNRN
NSYRNSNNN

ANSASASNN

A\ _ \
\Y ESSSASAN
AN ASIASASNN
\ N \ \
// / \\\\\\\H,HHHHH/HWV
/ A\ \ \\HHHMMMHMHU ﬂhmmwulk ’
AN 5 W”MMwmﬂu&iﬁ@
h) ; \o L ¥
n »
\AMM,W# //Mv ; ﬁ////

WWW.mymowerparts.com

/ Mwmmwmmw m‘ﬂ Ax
.//// J //
R dN
\\ \\\\MW_ . s
\ / /
A nmfm/fb A ¢
/ N SN vr
N\ 7 & 28y,
”/\ \ \\ 4 7, L S ~
& N h g
A\HMMﬂ ) ;\ RN - 1
Q.. ) @ y
(ll\\\.WVKWI A o T \ /
[N Y= N
/ N \
0 (555 I””” \ \
///A\A@ \“\mﬁmwwmv 2 /J m\ \ / //
AN e @ H
VD O v i )
/ / N\ AM\FuM \VV ,/, Blhau A\ahvv
vm\ \ \ P U ) ©
v. ﬂ ) e e |Imﬂdww
V%/ L \ Jﬂ
TN e ,
) 7 ﬁ \H,,
VARG . S



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

SLT1550 Tractor (2007 & before)
Engine Accessories 1K016 & before

Page 15 of 74

Ref#  Part Number Qty S/P/F  Description

1 710-0227 4 /P Screw, #8-18, 0.500
2  710-0599 4 /P Screw, Hex, 1/4-20, 0.500
3 710-0726 2 /P Screw, Hex, 5/16-12 x .75
4  710-1315 4 /P Screw, Hex, 3/8-16 x 1.25
5 751-10161 1 Muffler, Dual Inlet
6  725-0157 2 /P Cable, Tie, 3/16 x .05x 7.4
7  712-3004A 2 /P Nut, Flange Lock, 5/16-18
8  712-3005 1 S  Hex Flange Nut, 3/8-16
9 736-0300 1 S Lock Washer,.406 x.875 x.059

10 751-0564A 1 S Deflector, Muffler

11  783-04573 1 Muffler Bracket, LH

12 783-04574 1 Muffler Bracket, RH

13  783-04783 1 S  Heat Shield

14  751-3140 1 S  Drain, QOil

15 751-3141 1 S Extension Hose, Oil Drain

16 751-3142 1 Cap, Oil Drain

17  783-04576 1 Shield, Muffler

18  751-10007 1 Pipe, Exhaust, LH

19 751-10006 1 Pipe, Exhaust, RH

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

\\ \Q/w
g/ V_ -
M \\\ \\WWR\M \v\u\\\|w/w \ ;\ \“““ﬂﬂﬂ
r.m \ \\““\\ p “WW\\\GQ.MA,WW NI\\ \\ /
/ N A _A
2 R 7774,
° / / a; ) o=
S / N\M\ / A\ ( /
4 y
% ™ \\ \ aq\ \\ \v o
N/ pIATENYE =
\/ mm\\m ) L I
) )
Iy =X
/ m S ﬂw\ N / /
@)
o
(0]
&
Oc=——mmp N %
g
\muuuuu_m,
mm --\\W\w :
£ o
r.m A'/ .‘Inuuﬂ' o A\I \
S5 R X e
N / J%KMWMM A\ @ Vol
@ W // N\ qd 2222100\
S S f JWV \ ) N AL TN
m w f /Mﬂ W/ \““““\\ /#ﬂ“\‘.ﬂ#hw_ AKWW"ME/MW. \\\ \ ”/d
lnM_\ ﬁ AN ./ \ / !uunnu \ \ “\\
m A4 i /
o8 1“\ W\ / o _m\A
© c \ﬁ \ \ N
T R U\ \ \\ / ”/ /&\..
o / 4/ / N\
3 7 / \ ( NS/
0 \\ \ \ / (e i
8 2 v )
== N\ S ¢
O o rékm 5/ Xy
O W N



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

SLT1550 Tractor (2007 & before)

Engine Air Intake Filtration

Page 17 of 74

Ref#  Part Number Qty S/P/F  Description
1 KH-24-164-51-S 1 S  Manifold, intake (Includes 2,3)
2 KH-24-041-52-S 1 /P Gasket, carburetor
3  KH-24-153-27-S 2 /P O-Ring, intake port
4  KH-32-094-03-S 1 S Base, air cleaner (Includes 5,6)
5 KH-24-041-14 1 /P Gasket, air cleaner base
6 KH-32-344-02-S 1 Latch, air cleaner element
7 KH-32-083-03-S 1 S Element, air cleaner
8 KH-M-651040-S 4 Screw, hex. flange M6x1.0x40
9 KH-32-083-05-S 1 S Pre-cleaner, element

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

4
N~
Y—
o
00 (ap]
— \ P
g I
@ / N
8 \ W4 TSN
\ - [ . N ;ﬂfll
U NG //
/ yay (N AN
f
Iy PO T
\ \\\ ..M/V h =,

| —
\ / T
// // FII.V
,// N\
\

\

\

Y

am
1

h

@

)

N \ / / //

N\ /
NN

mm

— .

/ ||||| Am“y/ =

| SS—— N

SLT1550 Tractor (2007 & before)
Engine Blower Housing & Baffles

O\ 0
@ /V/, N -
\ \/,/// A@TMJ ;ﬁ‘ )
g < /
J o W\ W Ve
AN \
Ml
NP e g \
7Y LTI

Y B—

Sp====l====c= 2

.mymowerparts.com

N\

N———

Lo
-
|
=y
N
A
=
&
=
a
A~
WWw

/)

(@]



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

SLT1550 Tractor (2007 & before)
Engine Blower Housing & Baffles

Page 19 of 74

Ref#  Part Number Qty S/P/F  Description
1 KH-32-027-03-S 1 Housing, blower
2  KH-32-096-08-S 1 Cover, air cleaner
3  KH-M-545016-S 4 /P Screw, hex. flange M5x0.8x16
4  KH-M-645016-S 8 /P Screw, hex. flange M6x1.0x16
5 KH-32-146-05-S 1 Plate, backing w/rectifier-regulator opening
6 KH-32-063-05-S 1 Baffle, cylinder barrel - #2 side
7  KH-32-063-02-S 1 Baffle, valley - #2 side
8 KH-M-545010 4 S  Screw, hex. flange M5x0.8x10
9 KH-32-063-03-S 1 Baffle, valley - #1 side
10 KH-32-063-04-S 1 Baffle, cylinder barrel-#1 side (SLT 1554)
10 KH-32-063-06-S 1 Baffle, cylinder barrel-#1 side (SLT 1550)
11  KH-M-545020-S 2 Screw, hex. flange M5x0.8x20
12 KH-24-086-12 2 Screw, hex. cap M6x1.7x18

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

SLT1550 Tractor (2007 & before)

Engine Crankcase

Page 20 of 74

-

@] .v Toy T
A ﬂumu
e mm ||||||||
d oo \_,m” 0 © /, “\ »»/v / _A\
\ A [/ TR N e
A/ T /Aw /Q ,o,J ._u_nmﬁ_@\ E.II..., @@mm ; v u ILN.HW LM! | E—

- 1=y

e

AU P L))

(=]
[aX]

Www.mymowerparts. com

) co 77 mw ||||||||| N _
\\no ‘// @ \\ R\ \ \ o IQV \ @ ‘“\\.Hﬂﬂ = p PN =2 g
4 N N S o
& @v i | ! A_m\ /. w VR J 7\“\ \ \Qﬂ Am w —Do
0 T Y. VO W el
N il (0>~ \ow Yo Nt N\ o \of | S
,0,_, mﬁ; r AN | S !
\ N @-d,
L ] A( SXU))
P i N
TR
& NMWV \.Wv oV y év ﬁsﬂu \‘/ﬁMWW
| I N s N
ACCIRN )0 I
”/ o~ WW_ me ) Wm, _
S R -4 o
8T % 8
- @
o



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

SLT1550 Tractor (2007 & before)

Engine Crankcase

Page 21 of 74

KH-SV730-0011

Complete Engine (SLT1550) Not shown

Ref#  Part Number Qty S/P/F  Description

1 KH-32-038-01-S 1 S  Kit, dipstick (Includes 2)

2 KH-12-153-03 1 O-Ring

3  KH-M-545016-S 1 /P Screw, hex. flange thread forming

4  KH-12-123-04 1 S  Tube, oil fill (Includes 5,6)

5 KH-12-153-02-S 1 /P O-Ring, upper oil fill tube

6 KH-12-153-01-S 1 /P O-Ring, lower oil fill tube

7  KH-24-126-19 1 Bracket, oil fill tube

8 KH-24-032-01-S 1 S  Seal, oil

9 NA 1 Crankcase See below
10 KH-25-237-14-S 1 /P Clamp, hose
11  KH-32-326-04-S 1 Hose, breather
12 KH-M-547050-S 1 Nut, hex. lock M5x0.8
13  KH-32-468-01-S 1 Washer, sealing
14  KH-32-081-02-S 1 Housing, breather
15 KH-32-072-02-S 2 Stud, breather cover
16 KH-24-018-04 2 Retainer, breather reed
17  KH-24-402-05-S 2 /P Reed, breather
18 KH-24-380-16-S 6 /P Pin, locating
19 KH-24-067-13-S 2 S  Connecting Rod (Std.)
20 KH-32-874-06-S 2 Piston w/Ring Set (Std.) (Includes 20,21)
20 2 Piston w/Ring Set (.25) (TBD)
21  KH-24-018-01 4 S  Retainer, piston pin
22  KH-24-108-05-S 2 /P Ring Set (Std.)
22  KH-24-108-06-S 2 S Ring Set (.25)
23  KH-12-422-10 1 S  Shim, camshaft (yellow) A.R.
23  KH-12-422-09 1 S  Shim, camshaft (red) A.R.
23  KH-12-422-13 1 S  Shim, camshaft (black) A.R.
23  KH-12-422-07 1 S  Shim, camshaft (white) A.R.
23  KH-12-422-08 1 S  Shim, camshaft (blue) A.R.
23  KH-12-422-11 1 S  Shim, camshaft (green) A.R.
23  KH-12-422-12 1 S  Shim, camshaft (gray) A.R.
24 KH-32-012-01-S 1 Kit, camshaft
25  KH-M-645016-S 1 /P Screw, hex. flange thread forming
26  KH-32-096-04-S 1 Cover, breather
27  KH-32-041-01-S 1 Gasket, breather cover
28  KH-32-050-01-S 1 Filter, breather
29  KH-28-032-09-S 1 Seal, governor cross shaft
30 KH-24-018-09-S 1 Ring, retainer
31 KH-M-931010-S 1 Washer, plain 8 mm
32 KH-24-468-15-S 1 Washer, flat 1/4"
33  KH-24-144-38-S 1 /P Shaft, governor cross
34  KH-32-014-04-S 1 S  Crankshatft (Includes 2)
35 KH-52-139-09- 1 Plug, cup

KH-32-782-01 1 Miniblock Not shown
KH-32-522-03 1 Short Block Not shown
1
1

KH-SV740-0010

Complete Engine (SLT1554) Not shown

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

o~

Page 22 of 74

- a——

e 7 w\\ﬂ./
@io (oY

\\\\\\\\\ >

g =

:
/

V,/Wa.mmmmﬁ:a%

N

WM@. o C»
0 =< .
, ; —((®

O\,\

]
'
= |

o\
[\ S

== ==

—

o
~d

c==3~~ 00 ~~==

JU

o A

Tumg— TP

WWW.mymowerparts.com

p—

SLT1550 Tractor (2007 & before)

Engine Cylinder Head



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

SLT1550 Tractor (2007 & before)

Engine Cylinder Head

Page 23 of 74

Ref#  Part Number Qty S/P/F  Description
1 KH-24-755-141-S 1 /P Kit, valve cover (Includes 2,3)
2  KH-24-153-28-S 1 S O-Ring
3  KH-M-651030-S 4 Screw, hex. flange M6x1.0x30
4  KH-32-318-01-S 1 S  Head assembly, #1 cylinder
5  KH-12-755-03 4 /P Kit, retainer
6 KH-12-173-01 2 /P Cap, valve spring
7  KH-24-089-02 2 /P Spring, valve
8 KH-235011-S 2 /P Retainer, spring
9 KH-66-032-05-S 1 /P Seal, valve stem
10 KH-24-017-01 1 /P Valve, intake (Std.)
10 KH-24-017-02 1 Valve, intake (.25)
11  KH-24-016-01 1 /P Valve, exhaust (Std.)
11  KH-24-016-02 1 Valve, exhaust (.25)
12 KH-32-019-01-S 4 S  Tappet
13  KH-32-411-02-S 2 /P Rod, push
14  KH-24-841-03-S 2 /P Kit, cylinder head gasket (Includes Head Mtg.
Hardware)
15 KH-32-318-02-S 1 S  Head assembly, #2 cylinder
16 KH-32-186-02-S 2 S  Arm, rocker
17  KH-32-100-04-S 4 Nut, hex. M10x0.75
18 KH-32-086-03-S 4 Screw, set
19 KH-32-599-02-S 2 S  Pivot, rocker arm
20 KH-12-086-16 4 S  Screw, hex. flange M10x1.5x90
21  KH-M-651045-S 4 S  Screw, hex. flange M6x1.0x45
22  KH-32-096-06-S 1 Kit, valve cover - breather (Includes 2)
23  KH-24-445-01 1 S  Strap, lifting
KH-24-041-49-S 1 /P Exhaust Gasket
KH-24-153-27-S 1 /P O-Ring (intake port)

WWW.mymowerparts.com



Page 24 of 74

For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

SLT1550 Tractor (2007 & before)

Engine Engine Controls

™=

, R
‘e /N2
mmww V4
- mnv \\nnnnunuuuu\ _mw_\\
P o
o & /
\\\\\ mlv \\\
74 e
‘“\mu @w i Au\ / / [%e) jatd
Y \““\ o0 AMW\ \\\ R Mo.v.mll o ‘\\\
e / TNy
.AVA > \@-\ \“ﬂ,\ - [/ <
) 7 = A
Aw--@. ---AH (& 1%
) C B - A=, a
N \ oo MV @~J O
N ) 2 -
@ y”//\\ X2 \\ .\ @ \v
AN
\ \ -\“““NV AUQ
\ bs /
, > N5
/% \\ \\ ) P \mﬂ\\«\
\._/ D)7 -
W0 N "5/
/ P~ ™ A y \ukmﬁﬂ_ \,M V)
o R“HHHHHHHHHHHHHHHHH ||||||||||||||||||||| Mu \nuﬂv S muwv ANMIIIIW m,/\/ /I/.\\\\ Aw\
\\\\\\\\\\\\\\\\\\\\ / T S \
S . “\ 4 / / //I/ o/
® T & % /
S/ /o) %Www o N )
o avi =N & EY,
N \\ \ //(W N A /
- W 4 S7 N\ -
T Y ﬁ%r . /
/ /77 7 . SR
/ v/ \ 7 N I~ / A\ ),
17/
/ Y/ \ A N — M@
AN \“N\ \\\ \\ / \
/ \\W“M\\.\ S A\ ~ )
/A I -
(4p) Amru\ /uuuuuuuuanuuV \\ V o~
N o a0o00, \ \
/ / !
2N mﬂ
o ), =
/9 [
mwmw //
.\\ [de]

OJ

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

SLT1550 Tractor (2007 & before)

Engine Engine Controls

Page 25 of 74

Ref#  Part Number Qty S/P/F  Description
1 KH-24-211-03-S 1 Bolt, round head square neck
2 KH-24-090-33-S 1 S  Lever, governor
3  KH-M-641060-S 1 /P Nut, hex. flange M6x1.0
4  KH-24-089-01 1 Spring, linkage
5 KH-25-158-08 1 /P Bushing, linkage retaining
6 KH-24-079-04 1 Linkage, throttle
7 KH-25-158-11 1 /P Bushing, throttle linkage
8 KH-M-545016-S 1 /P Screw, hex. flange M5x0.8x16
9  KH-M-547050-S 1 Nut, hex. lock M5x0.8
10 KH-24-089-03 1 Spring, choke return
11  KH-24-126-161-S 1 S  Bracket, control
12 KH-M-645016-S 4 /P Screw, hex. flange M6x1.0x16
13  KH-47-237-02 1 S  Clamp, dual conduit
14 KH-24-086-43-S 1 Screw, thread forming
15 KH-24-079-22-S 1 Linkage, choke
16  KH-24-112-27-S 1 Spacer, control assembly
17  KH-24-090-47-S 1 Lever, throttle actuator
18 KH-24-090-13 1 Lever, throttle control
19 KH-24-468-01 1 Washer, plain 5.5 mm
20 KH-M-545020-S 1 Screw, hex. flange M5x0.8x20
21  KH-41-468-03 1 Washer, spring 1/4"
22  KH-24-090-05 1 Lever, choke
23  KH-M-403025 1 Screw, hex. head cap M4x0.7x25
24  KH-M-446030-S 1 /P Nut, hex. M4x0.7
25  KH-24-468-20-S 1 Washer, plain
26  KH-24-089-25-S 1 /P Spring, governor
27 KH-24-089-55-S 1 Spring, governor

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

SLT1550 Tractor (2007 & before)
Engine Exhaust

T _—
T v -
e Y — y 4 —
and ~ T A N
Yy . ——N y
1 &~ T I 4
| ) 4 | 4
o e’ \\
e —— N
S e—
AN
.
_— ety
\"l

WWW.mymowerparts.com

’\)
o/

(@

(

G

Page 26 of 74



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

SLT1550 Tractor (2007 & before) Page 27 of 74
Engine Exhaust
Ref#  Part Number Qty S/P/F  Description
1 KH-25-072-04 4 /P Stud, M8x1.25x33
2 KH-24-041-49-S 1 /P Gasket, exhaust manifold
3  KH-M-841080 4 S Nut, hex. flange M8x1.25

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 28 of 74

SLT1550 Tractor (2007 & before)

Engine Fuel System

&
@ \\\\\. A\,/
Y| / T // /,
) e\
\_ W\ hv
— (© wwH.""ﬁ N . ..Rv, //
\ AN T ——
A\ ) E M
s // \\ H \
O Lo \
< /4
cH \ o
- o
e 0
]
W A“ P ﬁ
~ ~.
i
//// —_
e
O~
S
-
<r .//I/\\ Wv
/ \\
&
00 e /SN
.n, ,/
% Mwwvmy/if \v A
V m\w“.,w?-- AN
1/ AAV@&\ W

=,

- (N5
o\ .__ay b&wum A\vmm \M Vs

Am/
NG e

\ S //{un\
,A‘.}//

.//

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

SLT1550 Tractor (2007 & before)

Engine Fuel System

Page 29 of 74

Ref#  Part Number Qty S/P/F  Description
1 KH-32-853-12-S 1 /P Kit, carburetor w/gaskets (Includes 2,3)
2 KH-24-041-52-S 1 /P Gasket, carburetor
3  KH-24-041-14 1 /P Gasket, air cleaner base
4  KH-M-629105-S 2 Stud, carburetor
5 KH-M-641060-S 2 /P Nut, hex. flange M6x1.0
6 KH-25-237-14-S 4 /P Clamp, hose
7 KH-25-111-34-S 2 Line, fuel (Fuel line comes in lengths of 24")
8 KH-24-100-01 2 Nut, plastic
9  KH-25-237-01-S 1 Clamp, hose
10 KH-32-326-02-S 1 S  Hose, fuel pump
11 KH-24-086-12 2 Screw, hex. cap M6x1.7x18
12 KH-24-393-16 1 /P Pump, pulse fuel
13  KH-25-050-22-S 1 S  Filter, fuel
14  KH-47-154-01-S 1 /P Clip, cable
KH-24-757-36-S 1 Kit, service choke repair
KH-24-757-38-S 1 Kit, service gasket repair
KH-24-757-44-S 1 Kit, float w/gaskets
KH-24-757-45-S 1 /P Kit, solenoid valve w/gaskets
KH-24-757-46-S 1 /P Kit, overhaul w/gaskets

WWW.mymowerparts.com



Page 30 of 74

For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

SLT1550 Tractor (2007 & before)
Engine Ignition and Electrical

(@)}
\
g AN
) ‘
Q...v.// ) vw\e‘
IAY
L {e) MN. \w
[ . '/ A
/, PR // hnmmmmmmmmﬂyw_r s
- ﬂn”,/nnnu _— - U
\\ \\Nﬂ \/w : - / ,/,.
I (7 ™ \,
\AM‘M ,ﬁrw 7”7 4m.. fmwmmw \I/A.,\ )
— [ wﬁm%é New @ RN TN
SNAGETAN T N
e A T N i 2N < W,
o Yo W =l S im) IR
fo el o= 0) o) (=71 |
, &m il /N B = = /il
C ﬁf mmwwm@m\ﬁ ) AWWWWM“ mw /// (\\ Mm N - /7, /] %ﬁeg,_o_
w_ m% 7] \/ NN IS 2y
ik ,ﬁwm%mwy\\ L ,/i%--w\m . ) Jy !
NS/ ~7 | V'K S o

\ -
r\\\\ 7 /A
:m im 7

NS g = Wu.
//,--.\mmna--w ...-.ﬂmmwmwpm%mw M“m —
nm ,
(B @A.. cu
\\‘ =N " u-l
w’ 9
Q —
Qae D Y
ﬂl./ / \Wq L \MJ B
/ / / 7 4_.! \ - m\.\\\nu
IVIHHMII / ///// \\\ e
SN\, SN
//
e [~
p \wvv |||||||||| uv - =
\ / /
/
/P-...-------\
®
00
—

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

SLT1550 Tractor (2007 & before)
Engine Ignition and Electrical

Page 31 of 74

Ref#  Part Number Qty S/P/F  Description
1 KH-32-162-03-S 1 Screen, grass
2 KH-12-086-14 1 Screw, hex. flange M10x1.5x45
3  KH-12-468-03 1 /P Washer, plain 3/8"
4 KH-20-146-02-S 1 S Plate, fan mounting
5 KH-32-157-01-S 1 Fan
6 KH-32-025-05-S 1 S  Flywheel (SLT 1554)
6 KH-32-025-06-S 1 S  Flywheel (SLT 1550)
7  KH-X-42-15 1 /P Key
8 KH-236602-S 1 S  Connector (3 contact)
9 KH-M-551016-S 2 Screw, heavy hex. flange M5x0.8x16
10 KH-41-403-09 1 S  Rectifier-regulator
11 KH-54-755-09-S 1 S  Kit, 15 amp stator
12 KH-47-154-01-S 1 /P Clip, cable (SLT 1554)
12 KH-235173 1 Clip, cable (SLT 1550)
13  KH-M-548025-S 2 /P Screw, hex. head thread forming M5x0.8x25
14  759-3336 2 /P Spark plug
15  KH-24-584-36-S 2 /P Module, ignition (SLT 1554)
15 KH-24-584-01 2 S  Module, ignition (SLT 1550)
16  KH-M-545020-S 4 Screw, hex. flange thread forming M5x0.8x20
17  KH-24-584-31-S 1 S  Module, speed advance (SLT 1554 only)
18 KH-M-448010-S 2 Screw, hex. flange thread forming (SLT 1554
only)
KH-32-176-02-S S Wiring Harness (SLT 1550) Not shown

KH-32-176-05-S
KH-25-454-03-S

N

Wiring Harness (SLT 1554) Not shown
Wire Tie Not shown

WWW.mymowerparts.com



Page 32 of 74

For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

SLT1550 Tractor (2007 & before)
Engine Oil Pan Lubrication

P

[ A N
‘1I”./ \\A\ / N
N/ vww —
~ ( waa
/””,, \
) UH/HHHH\\
od
n”m \\ ////// A”WA/'
> /\ %ﬁ - W”w/u/ Lo
AT T
\ / 3¢ S /ﬂw,
A\ o A\\,/N iy V
= NN
ﬂﬂll,..llll N / / Il _lll.. <
\ T v
\ © (™ w \\
,,/._.!,/ xm N \ ,,/g
3 \ A\\ //
/a0 / N //\
VO SRERNVA
od . / /IkHHHHW.u.\; l \
) “ // \\\\\\\\\ N for)
...... BN
LA\
7N
/10 ,/%Mﬂmxﬁ o
, 10 J‘!A \ /
\nbpbmw\w,f .‘L,i} / \\
O\ @ /
1l e /
AR\ /
Aﬂ.‘.&!{\\ 7//1--, - \_ Y/ \\
llllllllll M N A /Vﬂuv v All
N e
L] 0 /
e wm,._k&/w ,v A /
™ 19 \'... /" amfp
\\\\\\\\\ o /
,.ummmmmmN Ji/M \i \ \\\ .
,. TS 2
Le w0 Mm T \\\ Qaa@,w_
S /
m%/ &
\

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

SLT1550 Tractor (2007 & before)

Engine Oil Pan Lubrication

Page 33 of 74

Ref#  Part Number Qty S/P/F  Description
1 KH-32-199-02-S 1 S  Pan assembly, oil (Includes 2-15)
2 KH-32-086-01-S 2 Screw, hex. flange thread forming shoulder
3  KH-32-393-08-S 1 S  Oil pump assembly
4  KH-24-043-12 1 /P Kit, governor gear w/pin (Includes 5)
5 KH-12-380-01 1 /P Pin, governor regulating
6 KH-24-448-02-S 1 Tab, locking
7  KH-12-144-02 1 Shaft, governor gear
8 KH-52-032-08-S 1 S  Seal, oil (PTO end)
9 KH-32-123-01-S 1 Tube, oil feed - filter to oil pan
10 KH-32-123-03-S 1 Tube, oil feed - oil pan to filter
11  KH-24-153-01 2 /P O-Ring
12 KH-32-029-10-S 1 S  Adapter, oil filter (Includes 13,14)
13  KH-25-139-60-S 1 /P Plug, hex. ctsk. 1/8"
14  KH-32-153-02-S 1 O-Ring, oll filter adapter
15 KH-32-136-03-S 1 Nipple, oil filter
16  KH-25-099-24-S 1 S  Switch, pressure
17  KH-52-050-02 1 S  Filter, oll
18 KH-24-086-17-S 1 /P Screw, hex. flange M8x1.25x45
19 KH-24-086-16-S 9 S  Screw, hex. flange M8x1.25x45
20  KH-25-139-57-S 1 /P Plug, sqg. hd. solid 3/8"

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

(&N

<
~ A\
M \\ AN
w A k\l/y w/ //
S =
J
Q
<
on &
IS
3 £
/SR O
R Fu==TA van .A\ / /WV \“NMMA-------- > =
:_ ) Jo@ m 05)00 @) | ¢ om Mww; S s
/A - =2 ~< //w\ // "W o -
& S
)
S
&
3
~ £
(=)
%\ W O
)
Lo
Q£
=5 N Gy /0
¥ Y
_U wv _ &HHH ;muwmj i ‘ .\ ,A»w, ]
A VA AN
o S A\




For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

SLT1550 Tractor (2007 & before)

Engine Starting System

Page 35 of 74

Ref#  Part Number Qty S/P/F  Description
1 KH-M-839080 2 S  Screw, hex. flange M8x1.25x70
2  KH-32-098-01-S 1 S  Starter assembly (Includes 3-5)
3  KH-12-755-39-S 1 Kit, drive
4  KH-12-755-38-S 1 Kit, drive parts
5 KH-12-243-04-S 1 Commutator, end cap

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 36 of 74

SLT1550 Tractor (2007 & before)

Fender and Fuel Tank

o\ = N
”.““ W / \\\V//
/mme <A
Vv N @
N\ N =
NN I T L
A e TSR,
\_r/ /YAAALN|I!{A\ A/ /N/ _M/
R AV WA h
R O R _ /L
) a B\ PN /
) T N ©® /S
A /N T A
\ 0 / N3 7N\
// 24 / N \ mmmulmy ”
N\ ] NN
N AR RN
\ X . WI / R
PSS ==Y/ N AN
A N/ 7 - /7 § \
PR N\ /- - \ ¢
/,”Hm [/ -
, \H/ UMHHH“W \\HMM““NHH IHH/A“” llllll - //A “\
- i I N
f/._M.\v \\“m“mn\\ \\“N\\\\\\III W//”///// //
/A NN
/' /4 ) \
(g gy
iy N 7 e e
(o) /A/Vmuwm e =
/H\ Vdm\ S d \““““\
N mmM/A/N// / \mmw\
70N\ e
o ) “““ﬂjx / 4 \\ e \\\ &
An/_v [ dv / ya d x\mm,vm/
,,_\ r _ S / N\
S ﬂ /K \ K " \\ y \\ \ R ///
o™ o Nedff S~y TN
\ o 27, T 0N\
\ 70 )N
rgwulw N - .--xwxzzua..x; —--—% /M
A \ N\ \NAN\// \Wf -
\\ / /V x / \\\ M\\} IIM lIM @ /ﬂﬂy \\ g
g Ny 22 \ Wi /
A . ~
A_,I.v \\wmm\mlw / \\ M _% \N/ \\\YVVA\
N A\ / A%
7NN Y
wwx P '/ d / Z
\\\ /
Y e
g
K K77 7 X\ -
ANV 7 N\ S/ M.uuu,\_mnx.
\U.//\& \\\ 7 // \A \\ — /k T~
xm \ V\\,\M m“\ .M“&.ll:.ill:ll./ -XMV\RII -/nv.mw ...Nh--yﬂ! s = BN
Y/ \ X vﬂ\n / ,ﬂ&\\\ SN \\\VAA N \\
V4 / A yayd //(\ e _
/7 INNG An/_w \
- - m.mnﬂmw&!-||...-|||..:uuu-|..i--u I
,//z\wwu \mW\ N
//// A
— “

9

€

\ [
\ )

-

Amwy
2
N
r

/

¥
)

N

&)

J

\\

V3

- .@ -£D

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

SLT1550 Tractor (2007 & before)

Fender and Fuel Tank

Page 37 of 74

Ref#  Part Number Qty S/P/F  Description
1 710-0528 2 /P Screw, 5/16-18 x 1.25
2 710-0726 8 /P Screw, 5/16-12, 0.75
3  710-0895 9 Screw, 1/4-15, 0.750
4  712-04063 2 /P Nut, Nylon Lock, 5/16-18
5 731-2616A 1 S Cover, Fender, RH
6 731-2617 1 Cover, Fender, LH
7 736-3078 2 /P Washer, Flat, .349 x 1.00 x .063
8 783-0677B 1 Bracket, Lift, Adjustment
9  783-1489A 2 /P Bracket, Seat, Mount
10 783-04477 1 S Fender
11  726-3046 12 /P Clip, Ratchet, .250 Dia
12 735-0697A 1 Pad, Foot, LH
13  735-0698B 1 Pad, Foot, RH
14  751-0819B 1 S Tank, Fuel
15 751-3124B 1 S Cap, Fuel
16  710-0599 2 /P Screw, Self-tapping, 1/4-20, 0.500
17  736-0607 1 /P Washer, Lock, 5/16 External Tooth
18 735-0690 2 Grommet
19 750-3310 2 Flange Spacer, .3125 x .4375 x .625

WWW.mymowerparts.com



Page 38 of 74

®
\)
\ %\ Yl

N:
S W\

'\ ,,,/

\uun? mv
, x\nm e
N e X
f\ﬁm \

.

)

WWW.mymowerparts.com

For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

SLT1550 Tractor (2007 & before)

Frame

i\ — QAT

S \ \\ f 7 ?-.ll-...
_H\ // /,/ y xm\ ,
(=) 1N\
= @ e
= X T —a N\
TN T -~
() ®© (@) ® (o)




For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

SLT1550 Tractor (2007 & before)

Page 39 of 74

Frame
Ref#  Part Number Qty S/P/F  Description
1 17962 1 Plate, Switch
2 683-04173 1 S  Frame Assembly, Lower
3  710-1260A 6 /P Screw, Self-tapping, 5/16-12, 0.75
4 710-0224 2 S Screw, Hex Wash. Hd. Tapp, 10-16 x .5
5 710-0726 7 /P Screw, Self-tapping, 5/16-18, 0.75
6  726-0205 2 /P Clamp, Hose, .490 Dia.
7  710-1652 1 /P Screw, Hex Wash. 1/4-20 x 0.625
8 751-10349 1 Fuel Line, Low Permeation, 29"
9 712-04065 2 /P Nut, Nylon Lock, 3/8-16
10  710-0607 1 /P Screw, Hex Wash. Tapp, 5/16-18 x .5
11 725-04039 1 S  Switch, Interlock
12 741-04092 1 Snap Bushing
13  732-04035 2 Spring, Compression, 1.28 OD x 3.125
14  736-0222 2 S  Washer, Lock, Ext 1/4
16  738-04058 2 Shoulder Spacer
17  738-0143 2 /P Shoulder Screw, 3/8-16
18  710-3005 2 /P Hex Screw 3/8-16 x 1.25
19 783-0726E 1 /P Bracket, Pivot, Support RH
20 783-0727D 1 Bracket, Pivot, Support LH
21 783-0728 1 Bracket, Pivot, Bar
22  783-04810 1 S  Frame, Upper
23  783-04746 1 Bracket, Frame, Seat

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 40 of 74

SLT1550 Tractor (2007 & before)
Hood and Grille 1K016 & after

) e’ //II/I,.'HM\,V
AH,MH_ Ve ivmm m.”kw ) .mm‘w//
. e . e AAAMAH////
(@) \mm\m\/n”,,,uxm/ﬂ//ﬁ \v
\ITA . \m\ 2™ NN /// \ ,/
N SN0 NN NN N
Y7 O AR
N /Wm”/ NS\ A\
SO A\ / y Aﬂ
N T e
A\ "/ // VAN /
W/ /y VW
ﬁ/ﬂ\/ V v 2| P
<\ ¥
AN J vy
L 7/ \ TN
vm/vm\ \\\ “\ \ \\\\\ A\Z u. /
e \\.v \\‘ m\\ &/ .m.\“ \\ /(_.\ ‘\
— \\\\\\nnj/lnxmm. I S F &
A\ i N \\\\\ o ) \\M \\ NM AH,/A/V /IHHmN‘. ak A .\.@/ A, \
AL -/ T w“N\ ~ Nuww | — ._-v\mm, A\
\ sl _71\ Ny -’ ,
/ ...u.MA \ A.”. .
70\ KR
£ A\ R
A S ®
A e A Y
2 /
N4 /) \
mmmww\ s ~—
\ Wv\\ \\\_‘ ‘\\\ \\ / \
\ WW\ \\\\A) 4 o
xvm\\\ﬁm g / / =
WVM\ / \%/M/ T 7 (@)
\ i AA///M \\ NI
g\ J
/A _ZMWOW P
&4 A //Ww \“ P \\\ e
Y S O\
' , = > \\
// \\ / \“\ \\\\\\\\ A /
//\\\ \\ \\ \,MO_/V . N\
/ (£) \
/ A (@) X
/ \ o Y/.\ Y. \HHH// ~
o / y \\\ //w/,,
/M/ -~ \\ \\W ”,@ \\\ d \\\A
T—e L ) /”” Ao (
/,””/,, /x |
/A.Vﬂ \
| AA X M /J
N S /Nl ./ e ~7
/ @ \Myy (o |
NN A s
R L _J\.ny \ 7
\|..HWM/M. .,WV ) /n g \ )
o i 3
AN . Y
N N2 -
.

RO

N

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

SLT1550 Tractor (2007 & before)
Hood and Grille 1K016 & after

Page 41 of 74

Ref#  Part Number Qty S/P/F  Description
1 710-0726 2 /P Screw, 5/16-12 x.750
2  710-0895 8 Screw, 1/4-15 x.750
3 710-0642 6 /P Screw, Self Tapp, 1/4-20 x.750
4  738-04091 2 S  Screw, Shoulder, 5/16-18
5 738-0143 2 /P Bolt, Shoulder, 3/8-16
6  712-04063 2 /P Nut, Flange Lock, 5/16-18
7  714-0104 1 S Pin, Cotter,.072 Dia. x 1.13
8  712-04065 2 /P Nut, Nylon Lock, 3/8-16
9  759-04209 1 /P Hood, Service Kit (contains 931-06887,
726-0233, 710-1242 and installation
instructions)
9 931-06887 1 S Hood Replaces 731-05053B
9 726-0233 4 /P Push Nut .25ID x .50 OD
9 710-1242 4 /P Screw, Hi Low 5/16-14 x .75
10  731-05103 1 S Grill
11  731-05111 1 S Lens
12 731-05129 1 Hood Plenum
13 732-04281A 1 /P Latch Spring
14  783-05028 1 S  Hood Pivot Rod
15  747-04494 1 Hood Latch Rod
16 747-1323A 1 Rod,.250 Dia. x 4.55
17 683-04218 1 S  Bumper
18  783-05029 1 S  Hood Hinge Bracket
19  783-04848 1 Latch Plate
20 783-04717A 1 /P Latch Pivot Bracket
21  710-0607 4 /P Screw, 5/16-18 x.50
22  731-05291 1 S  Vinyl Strip, 2.5"
23  725-0963 2 S  Miniature Lamp, 12V
24  725-1649 2 S  Lamp Socket
25 731-05368 4 Cap, Bumper
629-04142A 1 /P Headlight Harness not shown

WWW.mymowerparts.com



Page 42 of 74

For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

SLT1550 Tractor (2007 & before)
Hood and Grille 1K016 & before

_ & g S
AHHN \h\\An“m“MHJM//N/N//an .
\ A\ o
\ \.A“\ \ /ﬂ// /4// < //AN, N\ Mmm\v
umnnv,ﬂ” A)/ \\\\ym,” \ N // \ \ O\ y
DN RN | /S
\ A\ \e , =
LA N/ ,, // /J /O Q. /7
) \\ (/2N /
o/ SR\
o AN
NN N
N2
Y
Py ﬁ w@ A
) s A AN
J S I AN
o AV/A/ Aﬂ““ :“\\/ \ O\
7Y ///(v/ /ﬂ / / / / /
) //.mw ™ ) /Xw\ \ /K“V, \/
S\

WWW.mymowerparts.com

S AN — g N
\\ 27 N &)/ / // /ﬂw,, /
//I!mlllll y “m,“,Am e ¢ ﬂ/\ \ /.ay\ N V\\\ lﬂm/
klf.\\“// ARMYALW ///”, \* mo_ .wv ( \A\
v S\ R IVAN )
& A B [ XN v
IR AN N // Y\
> AT &\
ol AN /,//(uu\
T BER N\ N /
)/// - M-\M, .RUV W /Y\ 7 \
N Ly Ny A S
\\ 1) 7 AQ.@, M/ JU/ /A\ \/
/& ~ N "
< N\ e

<3 O R i —~
AAIK_ /H//(\\\\\\\ “un“\Hmw mﬂ_.v Nn, r_/_
— N, S -



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

SLT1550 Tractor (2007 & before)
Hood and Grille 1K016 & before

Page 43 of 74

Ref#  Part Number Qty S/P/F  Description
1 710-0726 4 /P Screw, 5/16-12 x.750
2  710-0895 12 Screw, 1/4-15 x.750
3 710-1276 4 /P Screw, Self Tapp, 1/4-20 x.750
4  710-3170 2 Screw, Ball, 5/16-18 x.56
5 711-0332 2 S  Pin, Clevis,.50 Dia. x.78
6  712-04063 2 /P Nut, Flange Lock, 5/16-18
7  714-0104 1 S Pin, Cotter,.072 Dia. x 1.13
8 714-0145 2 S  Pin, Click,.092 x 1.64
9  759-04209 1 /P Hood, Service Kit (contains 931-06887,
726-0233, 710-1242 and installation
instructions)
9 931-06887 1 S Hood Replaces 731-05053B
9 726-0233 4 /P Push Nut .25ID x .50 OD
9 710-1242 4 /P Screw, Hi Low 5/16-14 x .75
10  731-05103 1 S Grill
11  731-05111 1 S Lens
12 731-05129 1 Hood Plenum
13 732-04281A 1 /P Latch Spring
14  747-04354B 1 /P Hood Pivot Rod
15  747-04494 1 Hood Latch Rod
16 747-1323A 1 Rod,.250 Dia. x 4.55
17 683-04218 1 S  Bumper
18  783-04971 1 Hood Hinge Bracket
19 783-04714 1 S Latch Plate
20 783-04717A 1 /P Latch Pivot Bracket
21  783-04724A 2 /P Upper Pivot Bracket
22  783-04725A 2 Hood Pivot Bracket
23  725-0963 2 S  Miniature Lamp, 12V
24  725-1649 2 S  Lamp Socket
25 731-05368 4 Cap, Bumper
26  731-05291 1 S  Vinyl Strip, 2.5"
629-04142A 1 /P Headlight Harness

WWW.mymowerparts.com



Page 44 of 74

For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

SLT1550 Tractor (2007 & before)

Label Map SLT1550

5
7

-
G P peda Taleicd il

-]
]
-]
s
o
£
=
-
o}
=
o
o
'
£
°
2
Y
i
N
o
>
£
3
O

S .m 1
Sg |
£ i
£ =
FR ok (A
839 \
[=}e 4 '
.m ] =i
y i o (72
9 "W _ ' @&
8o g
Rz c
fi 2
2 g
k-] o &
w9 |E
H] @
£3
Q
= 5

=

WWW.mymowerparts.com

.
4 &
2
\OE -
: Y O F 2
g Ve & B
T w0 T £
[ W ]
[T &
G83 B
& W
ciE
rGo
Py O
P~ .._uh” %
3 ¥
2
<

Cel

% et
o St
l{:,.«!iu\.f\“




For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

SLT1550 Tractor (2007 & before)

Label Map SLT1550

Page 45 of 74

Ref#  Part Number Qty S/P/F  Description
TT7T7X42179  777X42179 1 LABEL-CUB HOTLINE
777122679 777122679 1 LABEL-CHECK ENG OIL
777D10633  777D10633 1 LABEL-CYCLO CUT
777530015  777S30015 1 LBL.RIDER DNGR.STRAIGT
777122265 777122265 1 LABEL-BELT ROUTE
777D10641  777D10641 1 LABEL-50" CUT
777S30503  777S30503 1 /P LABEL-DANGER CHUTE
777530284  977S30145 1 /P LABEL
777D10624  777D10624 1 LABEL-RIDER:DECK WASH CUB
777D09289  777D09289 1 LABEL-RH SIDE LT1550
777D09288  777D09288 1 LABEL-LH SIDE LT1550
777D09639  777D09639 1 LABEL-LFT SIDE HOOD
777D09638  777D09638 1 LABEL-RGT SIDE HOOD
T777X42072  777X42072 1 LABEL-GRILLE RIB
TT7T7X42027  777X42027 1 LABEL-GRILLE REFLECTOR
777X42036  777X42036 1 LABEL: CUB RIDER
T77X42513  777X42513 1 LABEL-PARTS LIST SLT1550
777X42036  777X42036 1 LABEL: CUB RIDER
777122280 977122280 1 /P LABEL-THROTTLE
777122459 777122459 1 LABEL-DASH PANEL
777120310 777120310 1 LABEL-SEAT ADJUSTE
777122241 777122241 1 LABEL-FUEL LEVEL
777532484 777532484 1 LABEL-FRAME COVER
777D10279  777D10279 1 LABEL-REAR FENDER
777122240 777122240 1 LABEL-HYDRO ENGAGE

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 46 of 74

SLT1550 Tractor (2007 & before)
Lift Assembly 1K016 & after

/ //Aud = —
\ J”HIIAMJV "
//,// ,eimmwy. \H_ﬁ
\\/ T/
m...Vme/ \\\

=t Y T “
s\ ot

N, @,

, /

\ Jes
. \\ - Af_r A :
(2

g
aN
AN

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

SLT1550 Tractor (2007 & before)
Lift Assembly 1K016 & after

Page 47 of 74

Ref#  Part Number Qty S/P/F  Description
1 683-04223 1 S  Shaft Assembly, Lift (Model SLT 1550)
1 683-04301 1 S  Shaft Assembly, Lift (Model SLT 1554)
2 711-0332 2 S Pin, Clevis, .50 Dia x .78 Lg
3  783-0720A 1 S  Bracket, Deck
4  712-04065 2 /P Nut, Nylon Lock, 3/8-16
5 712-04063 2 /P Nut, Nylon Lock, 5/16-18, Gr5
6  712-3083 2 /P Nut, Hex Lock, 1/2-13, Gr8, Nylon
7 714-0104 2 S Pin, Cotter, .072 Dia. x 1.13 Lg
8 714-0111 2 S Pin, Cotter, 3/32, 1.0
9 714-04023 2 S  Pin, Click, .092 x 1.64 Lg
10 716-0106A 2 E-ring, .625 Dia. Shaft
11  720-0311 1 Grip, Handle
12 732-0874 1 /P Spring, Torsion
18  738-0138A 2 /P Screw, Shoulder, 5/16-18x.620 Gr2
19 738-0143 2 /P Shoulder Screw, 3/8-16
20 741-0225 2 S Bearing, Hex Flange
22  746-0968 2 Cable, Lift, 16.16 Lg
23  747-04447 1 Handle, Lift
24  747-1324 1 Rod, Deck .5" Dia.
25 756-1154 2 Pulley, Roller
26  783-04963A 2 Arm, Lift (Model SLT 1550)
26  783-05546 2 S  Arm, Lift (Model SLT 1554)
27  712-0206 2 S Nut, Hex, 1/2-13
28 710-0726 1 /P Screw, Self-tapping, 5/16-12, 0.75
29 732-0791 1 Spring, 1.01 x 6.5
30 783-04462 1 Bracket, Lift

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 48 of 74

WWW.mymowerparts.com

2! \ v T
. \ \\\ GAN
- ™,
. MRV
IRACS)
NGV \\ \\)ﬂ(\ y
\ /() Yo mme
v \ &Y A
m | ARA
° g o N\
() O / \ L F
R At o
%] o] Ammm\unmuwmﬂﬁ / \,//
S o == \ V \ \1M|,|...|Kw, ¢ k
S I w2 w\mm.\ A
89 — A\ Y /
InM_\ m_ \_} A,_/l/_ //// 73y ’ —
S ¥ ) v NS
g4 N~ ﬁ W\ S -
(&) [ =r _ Jmmw \ / / AA
m NJ T~/ e &Mu IIIII A} Vl
o hmu gﬁ\\ mu/wnHu wnw \;
B3 7 uf & (o)
5 2 v of € y (o) &
E < Ve AN
5 oy A
E &) — A
ZE _ /A
= A\ i :/v Y \\\mnwxqur A\AHWV/\\
) ' N
O S



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

SLT1550 Tractor (2007 & before)
Lift Assembly 1K016 & before

Page 49 of 74

Ref#  Part Number Qty S/P/F  Description
1 753-06260 1 /P Shaft Assembly, Lift (Model SLT 1550)
Replaces 683-04079
1 683-04118 1 S  Shaft Assembly, Lift (Model SLT 1554)
2 711-0332 2 S  Pin, Clevis, .50 Dia x .78 Lg
3  783-0720A 1 S  Bracket, Deck
4  712-04065 2 /P Nut, Nylon Lock, 3/8-16
5 712-04063 2 /P Nut, Nylon Lock, 5/16-18, Gr5
6 712-3083 2 /P Nut, Hex Lock, 1/2-13, Gr8, Nylon
7 714-0104 2 S Pin, Cotter, .072 Dia. x 1.13 Lg
8 714-0111 2 S Pin, Cotter, 3/32, 1.0
9 714-04023 2 S  Pin, Click, .092 x 1.64 Lg
10 716-0106A 2 E-ring, .625 Dia. Shaft
11  720-0311 1 Grip, Handle
12 732-0874 1 /P Spring, Torsion
18  738-0138A 2 /P Screw, Hex Cap, 5/16-18x.620 Gr2
19 738-0143 2 /P Shoulder Screw, 3/8-16
20 741-0225 2 S  Bearing, Hex Flange
22  746-0968 2 Cable, Lift, 16.16 Lg
23 747-04155 1 Handle, Lift
24  747-1324 1 Rod, Deck .5" Dia.
25 756-1154 2 Pulley, Roller
26  783-04963 2 Arm, Lift (Model SLT 1550)
26  783-0678A 2 S  Arm, Lift (Model SLT 1554)
27  712-0206 2 S Nut, Hex, 1/2-13
28 710-0726 1 /P Screw, Self-tapping, 5/16-12, 0.75
29  732-0934 1 Spring, 1.01 x 6.5 (Model SLT 1554)
30 783-04462 1 Bracket, Lift (Model SLT 1554)

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 50 of 74

SLT1550 Tractor (2007 & before)

Mower Deck 50 inch

=

-,

© G
ey
\_\ A/AW /A AWM/\P\ e
\ A»»\,//
P \ 4
o A 2 L
Ve /vnum o . HMWM\M/M”,,
Lo e RN
S OF ALY \ /WV"VV-. >
O@A > \ m v wm D ) /mmw 0 2
u A%v .Hu A ,”/Jmmm\mm%ﬁ\lh. NMHHHHHHHnHHHH\Hk K - ' / m
MUA > \ N\ AA/ 7 m aN\Y A,/ o
u, A R A\ \\ \\vl \
- N 2\ AN i\ /j
4\ /gr-u-. AR A, @ W\ () V,. _mw |
ﬁv % N\ W) \ \ | //
W\ VAR
\, /M,//, \v,ﬂwwm\ 5 &\ / / /// /W
1 N\ /] 2\ //”
CHE VAN 5 AR
NS VoL Y
— o\ - {(@)) REY
\. A /W/VA; %wk\\ \”m;y\nn”yﬂ
(0 RN K \74
® ® L3\ N V mwu
\\ mwu\%n)_,mw Aﬂmn m /\\ /
AN N o3 o - -
mm\@%vou\ ,, émw PR <
/ QSO G \ \\ \ N M‘(\\

o DD G \ \ \_ | \\ \,
A o, N Y/
CHVA e e

/ [ =N% Py \ nm m mww\
T./._v ¢/ mun\\ /
- LA N \\\
@Hv N A W\\
g
® <
.
3 o0 6) 7
||\\'
‘.
®

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

SLT1550 Tractor (2007 & before)
Mower Deck 50 inch

Page 51 of 74

Ref#  Part Number Qty S/P/F  Description
1 96606 1 /P Hook, Retainer
2 918-04126B 3 /P Spindle Assembly
3 683-0254B 1 /P Hanger Bracket Assembly
4  683-04098-0637 1 Idler Bracket Tractor S/N 1K016 & before
4  783-05303-0637 1 /P Idler Bracket Tractor S/N 1K016 & after
5 983-04075B-0716 1 /P Weldment, 50-inch Deck
6 703-3279 1 Chute Stop
7  710-0347 2 /P Screw, 3/8-16, 1.75
8 710-3103 1 /P Screw, 5/16-18 x 2.00
9 710-0528 1 /P Screw, 5/16-18, 1.25, Gr5
10  710-0599 8 /P Screw, 1/4-20 x 0.5
11  710-0607 6 /P Screw, 5/16-18 x .75
12 710-1260A 12 /P Screw, 5/16-18 x .75
13  710-04095 1 Screw, 3/8-16 x 1.0
14  710-3178 1 /P Screw, Carriage, 3/8-16x .75
15  936-0300 2 /P Washer, Flat, .406 x .875
16  712-04065 1 /P Nut, Nylon Lock, 3/8-16
17  712-0417A 2 /P Nut, Hex, Flange, 5/8-18
18  712-04063 1 /P Nut, Nylon Lock, 5/16-18
19 912-0431 5 /P Nut, Flange Lock, 3/8-16
20 912-3010 4 /P Nut, Hex, 5/16-18, Gr5
21  912-3019 2 /P Nut, 7/16-14
22  631-04070A 1 /P Chute Assembly, Side Discharge
23 914-0470 1 /P Pin, Cotter, 1/8 x 1.25
24 714-3004 2 Pin, Cotter, 3/32 x 1.25
25 917-04074 1 /P Deck Adjustment Gear
26 711-1737 1 Roller Pin
27  932-0306A 1 /P Spring, Compression, .531x 1.75
28  732-0459C 2 /P Spring, Extension, .94 x 6.74
29  734-04155 2 Deck Wheel, 5.0
30 734-0973 2 /P Deck Wheel, 5.0
31 736-0119 1 S  Washer, Lock, 5/16
32  736-0407 1 Washer, Bell, .45 x 1.0 x .062
33  936-0406 1 /P Washer, Flat, .442 x 1.38 x .060
34  710-3005 1 /P Screw, 3/8-16, 1.25
35 938-0373 2 /P Shoulder Screw .498 x 1.53 x 3/8-16
35 738-3056 2 S  Shoulder Bolt, .50 x 2.5 x 3/8-16
36 738-04162A 2 /P Spacer, Shoulder, .884 x .190
37  942-04053C 3 /P Blade, 17.90
38 747-1116 2 /P Rod, Deck Release .375 Dia.
39 950-0151 2 /P Spacer, .550 x .755 x 1.1
40  954-04077 1 /P Belt, V-Type, Aramid
41  756-04129B 2 /P Pulley, Idler, 3.5"
42  950-0151 2 /P Spacer, 1.1"
43  783-04399 1 LH Belt Cover
44  783-04400 1 RH Belt Cover
45  783-04414A 1 /P Deck Skirt, Center
46  783-04415 1 Deck Skirt, RH
47  731-3005 1 /P Roller
48  726-0233 2 /P Push Nut
49  912-0641 2 /P Nut, Hex, M16-1.5
50 936-0760 2 Washer, Lock
51

737-04003D \W\WWY, mymov\?erﬁ%'\rt’éﬂ@om



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

SLT1550 Tractor (2007 & before)
Mower Deck 50 inch

Page 52 of 74

Ref#  Part Number Qty S/P/F  Description
52  921-04041 1 /P Coupler, Hose
53  738-1010A 3 /P Shaft, Spindle, 5.75
54  736-0315 3 /P Washer, Flat, .760 x 1.5 x .120
55  937-3000 3 /P Lube Fitting, 3/16
56  750-1000 6 Spacer, .800 x 1.10 x 1.322
57  750-1349A 3 /P Spacer, 79 x 1.84 x .55
58 941-0919 6 /P Ball Bearing, .787 x 1.85 x .551
59 756-1171 3 Pulley, 5.39" Tractor S/N 1K016 & before
59  756-04216 3 Pulley, 5.39" Tractor S/N 1K016 & after

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

e Y
= " (@)
< — T
N~
© m/
FORNN A
% A/M/.u_\v //K m“wwmwwﬂl/////
[RC "
% IIIIIII‘MW%\ UM s
s @ &=
- Oy
(®) Py
1§
“
v
7
. /
® /
L P N
\ S h
,/ // A \H/
\ \ > ()

\\\« /
.\H\.n..-.. \
N R ' —
~ e Al e //
=) o N ()
s o~ W . V \ N
, _,V o AN . ST u
aa N\ ) N S —— Y R— ,
=3) ~/ \ ¢/ T3 aq/S /
< / \ N 4

~—

N A\.n__.v
.;mmmmmmmmmwmmwww &
) K
*WV/ Qrglt
N
A e OL O
\ \ P D
\va /, QWAM/

Ay

SLT1550 Tractor (2007 & before)
Pedal Assembly 1K016 & after

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

SLT1550 Tractor (2007 & before)
Pedal Assembly 1K016 & after

Page 54 of 74

Ref#  Part Number Qty S/P/F  Description
1 647-04100 1 S  Control Assembly, Brake
2  647-0049A 1 S  Control Assembly, Hydro
3 710-0726 4 /P Screw, Self-tapping, 5/16-12, 0.75
4  710-1260A 1 /P Screw, Self-tapping, 5/16-18, 0.75
5 736-0119 1 S  Washer, Lock, 5/16
6  783-04641 1 S Pedal, Brake
7  711-04159B 1 Pin, 3/8-16, 3/8 x 2.68
8 712-04065 2 /P Nut, Nylon Lock, 3/8-16
9  712-3004A 1 /P Nut, Flange Lock, 5/16-18, Gr5
10 714-0104 5 S Pin, Cotter, .072 Dia. x 1.13 Lg
11  714-0111 2 S  Pin, Cotter, 3/32, 1.0
12 719-0584B 1 S  Pedal, Hydro Control
13  732-0335 1 Spring, Compression, .405 x 1.17
14  732-0955 1 Spring, Extension, .50 OD x 1.41 Lg
15  732-0963 1 Spring, Extension, .50 Dia x 6.37 Lg
16 735-3049A 1 /P Pad, Brake, Control
17  783-0663E 1 /P Bracket, Lockout, Hydro
18  783-04612 1 S  Bracket, Support, Stearing
19 736-0187 2 /P Washer, Flat .64 x 1.24 x .06
20 736-0262 1 /P Washer, Flat, .385 x .870 x .092
21  738-0155 1 S  Shoulder, Screw .437
22  738-0380 1 S  Shoulder, Screw 3/8-16
23  741-0225 2 S  Bearing, Hex Flange
24 741-3065B 2 /P Bearing, Hex Flange, .628 ID, Split
25  747-04096 1 Rod, Control, Cruise
26  747-04093A 1 Rod, Control, Brake Lock
27  748-04039C 1 Latch, Cruise

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

y7
4

e ¥ o
S e J @)
<t AHUV, e g N
” F/.p \\\\”\nnnnnnun\\\ W/
o) = e A\,B_/v/, N
0 e T
= R A
mv h\ ,/LMNWW A\.H/v@\_
o o i ) ,,Ynm N u
® @) / P
~ N/ & s/ &
h / F“““Llll,/ A\ /_\
/// \ / / /
. A /
R V. 2 /
b AN/
7 Aw\\ ¢ WA A
\W\ \ e el W\\V A\ ,ﬂnww
—~ p — BN~
® /A N - ANt
@ H 0 o Yanvy)

N sy — >/ / /S I
NI , / e \
| ya L =K \ O\
/e - A \ .
2 .V /P,X ~en S S / NN \
{ &Lt === [/ % 2
\\\\\\\\\\\\\\\\\\ PR S \ W & s A nov N
hll am.\\mw \ﬂ / A\ / \ A\ <t v// > /, //
o [T =G4 AN /AN S e TN Y
(2 v\.uo/ e U , \\ /N - A \MW \ o
~A QY \rmwwmw im/ \ H\\\ 0 V4 \Mmmmv(\“\ A/ P \WWH/MHHHV Ar wv,
_H\ /A, V, \nnHHHHWHHWMUv ﬂl./ \HI/\\\ p \/ ,mm,wmm.ﬂ-‘wRN\KA“AHH RR‘J\}II/\MWV/ \\\HMM\\H\\\N\\IAII//IIMIX,MH\V \' \u‘
H\mu./v / xmawx\\ﬁwwﬂmkammbu Amzxv A/"m,”__\v\\ \ \“\\.A“w,uw A/H.\V\\H\\\\\ \ o
— / o~y ~— v et
NI Aum , mm & A ,\\ /mmaﬂmm_.\\ \v o Awnu uvnw #
—E - \\/, \ / / “ . \\\M\\\\ \m/ \\& .\N, (&
mw.\\“ll/ / /r / \ \\ m\ ~ N\ e Nu, A/v.
An/_\u M““mmﬂ anv \ 7 4/ // H\ Y“Wwv Amuw
~ s w---i = \% \ , PN '
_\\\\ﬁ./ \ mwuum ,// N (@) o A
...... RN i\ L & S\

/Nm H\M,\\ \ %\A A/
AN

SLT1550 Tractor (2007 & before)
Pedal Assembly 1K016 & before

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

SLT1550 Tractor (2007 & before)
Pedal Assembly 1K016 & before

Page 56 of 74

Ref#  Part Number Qty S/P/F  Description
1 647-0031B 1 S  Control Assembly, Brake
2  647-0049A 1 S  Control Assembly, Hydro
3 710-0726 4 /P Screw, Self-tapping, 5/16-12, 0.75
4  710-0650 1 /P Screw, Self-tapping, 5/16-18,
5 736-0119 1 S  Washer, Lock, 5/16
6 783-0773A 1 Pedal, Brake
7  711-04159B 1 Pin, 3/8-16, 3/8 x 2.68
8 712-04065 2 /P Nut, Nylon Lock, 3/8-16
9  712-3004A 1 /P Nut, Flange Lock, 5/16-18, Gr5
10 714-0104 5 S Pin, Cotter, .072 Dia. x 1.13 Lg
11  714-0111 2 S  Pin, Cotter, 3/32, 1.0
12 719-0584B 1 S  Pedal, Hydro Control
13  732-0335 1 Spring, Compression, .405 x 1.17
14 732-0955 1 Spring, Extension, .50 OD x 1.41
15  732-0963 1 Spring, Extension, .50 Dia x 6.37
16 735-3049 1 S Pad, Brake, Control
17  783-0663E 1 /P Bracket, Lockout, Hydro
18 710-1611B 3 /P Screw, Torx Hd. Tapp. 5/16-18 x
19 736-0187 2 /P Washer, Flat .64 ID x 1.24 x .06
20  736-3008 1 S  Washer, Flat, .344 x .750 x .120
21  738-0155 1 S  Shoulder, Screw .437
22  738-0380 1 S  Shoulder, Screw 3/8-16
23  741-0225 2 S  Bearing, Hex Flange
24 741-3065B 2 /P Bearing, Hex Flange, .628 ID, Split
25  747-04096 1 Rod, Control, Cruise
26  747-04093 1 Rod, Control, Brake Lock
27  748-04039B 1 /P Latch, Cruise
28  783-04612 1 S  Bracket, Support, Stearing
29  736-0300 1 S  Lock Washer,.406 x.875 x.059

WWW.mymowerparts.com



Page 57 of 74

For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

SLT1550 Tractor (2007 & before)

PTO System

TN

A (9] V,

g

. &8
NN

P

75 &

\
\
IM--,
\ P!
=
=X
...... e N
/ M wy BEE T, \\
DY A A\ \
= (5 L EH0
) gy Sy v
3/ %A&%

My 9 / A
N& ~ xwx @ xanvnzu
;mmw % mm“ V £/ @N\ \ \ & ( 3 7
3 / mm oo > R N R ] S
3 / mﬂvun.l}m.!..ﬂu..lu J@ |.4i|vi! _ .../HKIL% ? / Amwﬁu/m
s W ") & \ /ey
\ /ey
Nw \ \, /2
y P \ 2
mx \._ \ //
W \ \m‘ _ / \ 7/
//ﬂwf,, ”myv;lnnﬂm“.\ml%\ / \ _r \“M\\ “Ww
M //”N/ R /4 A \, m.\Mf!
N VO Y S R N
N . () =
f/ A\ , /ot Q mw\“mm w«\ N
\ . iy
% m wwm\ m\w\ V4
Y {w\\w 7/ Y
N/ /Y
N A \¢% 74
\ S/ M“m\ ) /
\w\ mm /
Y/
// m\ 7
/7 77
// Yy

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

SLT1550 Tractor (2007 & before)

Page 58 of 74

PTO System
Ref#  Part Number Qty S/P/F  Description

1 710-0859 1 /P Screw, 3/8-16 x 2.5 GR5
2 710-0726 3 /P Screw, 5/16-12, .75
3  710-1260A 1 /P Screw, 5/16-18, .75
4  710-3157 1 S  Screw, Hex Cap, 7/16-20 x 3.25 GR5
5 710-0607 1 /P Screw, Hex, 5/16-18 x .5 (Model SLT 1550)
6 717-04174 1 S  Clutch, PTO (Model SLT 1550)
6 717-1774B 1 S  Clutch, PTO (Model SLT 1554)
7  712-04065 1 /P Nut, Hex. Nylon Lock, 3/8-16
8 736-0171 1 S  Washer, Lock, 7/16, Regular Duty
9 783-04975 2 S  Deck Stop (Model SLT 1550)

10 748-0415B 1 /P Spacer, 3/8 x 1.54

11 736-0277 1 Washer, Flat, 1.031 x 1.62 x .095

12 783-04467 1 Deck Stop (Model SLT 1554)

13  783-04419B 1 S  Bracket, Clutch

14  736-0277 1 Washer, Flat, 1.031 x 1.62 x .095

15  747-04384 1 Deck Stop Rod (Model SLT 1554)

WWW.mymowerparts.com



Page 59 of 74

For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

SLT1550 Tractor (2007 & before)
Quick Reference SLT1550

A-...

__ \
__ A_____..__.“_____.:
W /
ARRRRRIINNY

T

WWW.mymowerparts.com




For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

SLT1550 Tractor (2007 & before) Page 60 of 74
Quick Reference SLT1550

Ref#  Part Number Qty S/P/F  Description
759-3336 1 /P Spark Plug
KH-32-883-03-S1 1 /P Air Filter & Pre-Cleaner
KH-52-050-02-S 1 /P Oil Filter
KH-25-050-22-S1 1 /P Fuel Filter
KH-24-584-45-S 1 /P Ignition Module
KH-41-403-10-S 1 /P Voltage Regulator
KH-24-393-16 1 /P Fuel Pump
KH-24-757-46-S 1 /P Carb Kit
KH-24-757-45-S 1 /P Carburetor Solenoid
754-0461 1 S  Drive Belt (Trans)
754-04077 1 S P.T.O./Deck Belt
742-04053B 1 S Blades
712-0417A 1 /P Blade Nut
618-04126A 1 S  Spindle Assy. w/Pulley
734-04155 1 Deck Wheels (Front)
734-0973 1 /P Deck Wheels (Back)
721-04041 1 S  Water Nozzle Adapter
723-0448A 1 S Ball Joints
725-04039 1 S  Brake Switch
751-3124D 1 S  Fuel Cap
725-04439 1 Solenoid
725-2054 1 S  Ignition Keys
725-04227B 1 S Ignition Switch Module
725-04175 1 S P.T.O. Switch
717-04174A 1 S P.T.O. Clutch
KH-25-357-05-S 1 S  Engine OIl
737-3121 1 /P Transmission Fluid
490-900-0041 1 Deck Leveling Guage

WWW.mymowerparts.com



Page 61 of 74

For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

SLT1550 Tractor (2007 & before)

Steering

. 7N
\ &
/ H
' \
\ o [
. " Q<&
- ,
/!
e e
1 1.

© o du

N ® g (o
) (=) T “FD
! O
u el

)X
@) i \ \M

WWW.mymowerparts.com

' AN
a3 \ ‘v A \ /,///

O e
~ \W G )
o6 g, )

/

pv-



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

SLT1550 Tractor (2007 & before)

Page 62 of 74

Steering
Ref#  Part Number Qty S/P/F  Description
1 710-0514 1 /P Hex Cap Screw, 3/8-16, 1.00, Gr5, Std
2 711-1408 1 Link, Drag, RH
3  711-1409A 1 /P Link, Drag, LH
4  710-1260 1 S  Self-tapping Screw, 5/16-18 x .75
5 712-0240 2 S Nut, Jam, 7/16-20, Gr2
6 712-0214 2 S Nut, Hex, 3/8-24, Gr5
7 712-04065 4 /P Nut, Nylon Lock, 3/8-16
8 712-0459 1 /P Nut, Flange Lock, 7/16-20
9  712-3004A 2 /P Nut, Flange Lock, 5/16-18
10  717-1550E 1 S  Gear, Steering, 11/90 Ratio
11  717-1554 1 Gear, Pinion, Steering
12 723-0448A 2 S  Ball Joint, 7/16-20
13  710-04095 1 Hex Cap Screw, 3/8-16, 1.00
14  736-3004 1 S  Washer, Flat, .406 x .875 x .105
15 736-3084 1 /P Washer, Flat, .510 x 1.120 x .060
16 731-04532 1 S  Cover, Steering Wheel
17  738-04154 2 Spacer, Shoulder, 1.00 x .38 x .38
18  759-04186 1 /P Shatft, Steering, .625 OD x 25.00 Lg
19 741-0475 2 S  Bushing, Plastic, .380 ID
20  741-0656A 1 S  Bearing, Hex Flange, 5/8
21  638-04003A 1 S Axle Ass'y, LH .750 Dia
22  638-04004A 1 S Axle Ass’y, RH .750 Dia
23  726-0341 2 /P Push Cap, .75
24  714-04039 2 Pin, Cot, 5/32, 1.25
25  719-04105 1 /P Axle, Pivot, Cast .750 Dia
26  736-0866 2 Washer, Flat, .755 x 1.92 x.060
27  738-1011A 2 /P Screw, Shoulder, .500 x 2.230, 3/8-16
28  631-04008A 1 /P Wheel, Steering, Three Spoke

WWW.mymowerparts.com



Page 63 of 74

N\ 10

\m.-

e

oo \

T

For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

618-04270

ission

SLT1550 Tractor (2007 & before)

Transm

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

SLT1550 Tractor (2007 & before)
Transmission 618-04270

Page 64 of 74

Ref#  Part Number Qty S/P/F  Description
1 HG-71275 1 Main Housing, Assembly
1 Main Housing, Machined Drain
1 Bushing, .865 X .985 X .790
2 HG-70483 1 /P Side Housing, Assembly
1 Side Housing
1 Bushing, .865 X .985 X .790
1 Bushing, .624 X .719 X .562
3  HG-70477 1 Center Section, Assembly
1 Center Section
1 Bushing, .707 X .788 X .591
4  HG-51048 1 /P Swashplate, Trunnion Machined
5 HG-70331 1 /P Block - Assembly
1 Block - Cylinder
5 Piston
5 Spring, Compression
5 Washer - Thrust
7 HG-51190 4 /P Hex Flange Screw 1/4-20 X 1.25
9 HG-51062 1 /P Shatft, Input
10 HG-2000022 1 /P Ring, Retaining
11  HG-50951 1 /P Spacer
12  HG-50329 3 /P Ring, Retaining
13 HG-51161 1 /P Seal, Lip .67 X 1.58 X .276
14  HG-50315 1 Ball, Bearing 17mm ID X 40mm OD X12mm
16 HG-51064 1 Bolt, Hex Flange Head 5/16-24 X .94 (Patch)
17  HG-51140 1 /P LipSeal18 X32 X7
18 HG-51119 1 /P Arm, Control
19 HG-50551 2 S  Bearing, 30 X 52 X 13 Thrust
24  HG-50966 1 Shaft, Motor
27 HG-51767 1 Gear - Pinion, 12T
28 HG-51766 1 10T/49T Gear
29 HG-51043 1 /P Gear, LDT Jackshaft
30 HG-51044 1 60T Bull Gear
31 HG-51088 2 /P Sleeve Bearing .75 X 1.750 X .625
32 HG-51089 2 /P Sleeve Bearing (Outboard) .75 X 1.575 X .625
33  HG-44875 2 /P Washer, 3/4 X 11/2 X .13 THK
34 HG-51066 2 /P Lip Seal Axle Seal
35 HG-52209 1 S  Shaft, Axle (R.H.)
36 HG-52210 1 S  Shaft, Axle (L.H.)
37 HG-51769 2 /P Miter Gear 12T (Splined)
38 HG-51768 2 Miter Gear 12T
39 HG-50146 1 Shaft
40 HG-44871 2 /P Ring, Spiral Retaining
41  HG-51083 1 Pin, Jackshatft
42  HG-51100 1 Magnet, Ring
44  HG-50016 2 Bolt, Hex Flange 3/8-24 X 2.5
48 HG-51098 1 Rod, Bypass Actuator
49 HG-51135 1 Arm, Bypass
50 HG-51116 1 /P Retaining Ring, 250 External
51 HG-51081 1 /P Seal, Lip .741 X .250 X 250 TC
52 HG-44371 1 /P Flat Washer
53 HG-44145 1 Retaining Ring
54 HG-51071 1 Bearing, Center Block
55

HG-2003014 WWW_mymOWerWS.mﬁfompression



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

SLT1550 Tractor (2007 & before)

Transmission 618-04270

Page 65 of 74

Ref#  Part Number Qty S/P/F  Description
56 HG-2003017 1 /P Washer
58 HG-62589 1 /P Brake, Yoke
59 HG-51072 1 /P Rotor, Brake
60 HG-44132 2 S  Brake, Puck
61 HG-44134 1 S  Puck Plate
62 HG-44127 2 S  Brake Actuating Pin
63 HG-51146 2 HFHCS 1/4-20 X 2 w/Patch SPECIAL FLANGE
65 HG-23711 1 Spacer
66 HG-51607 1 Spring, Brake ARM BIAS
68 HG-44094 1 /P Arm, Brake
69 HG-44142 1 S  Slotted Hex Nut, 5/16-24
70 HG-44101 1 S  Cotter Pin, 3/32 X 3/4
71 HG-50919 1 /P Compression Spring Anti-Drag
72  HG-50132 3 /P Washer
73  HG-44130 2 S  Flat, Washer 11/32 1.D. X 7/9 O.D
74  HG-70719 1 /P Seal, Kit
84  HG-51143 1 /P Fitting, 5/16 SAE 5/32 Tube
85 HG-51147 1 Hose, Expansion Tank
94  HG-44147 1 Bearing, Ball .62 ID X 1.39 .44
95 HG-50837 1 Screw, Socket Head Cap 5/16-24 X1 1/2
96 HG-51200 1 Spacer, Locating
97 HG-50870 1 Screw, SFHCS 5/16-18 X 1
98 HG-51120 1 Arm, Return
99 HG-51097 1 Puck, Adjusting
100 HG-52493 1 Washer
101 HG-51131 1 /P Spring, Extension
102  HG-51123 1 Spacer, .260 ID X .560 OD X .870
103  HG-51223 1 Bracket, Torque
108 HG-51069 1 Washer, Motor Shaft .71 ID X 1.15 OD X .030
THK
109 HG-9005110-5600 2 /P Plug, SAE #6
110 HG-50868 1 Screw, Torx Head 5/16-18 T.F.
111  HG-51144 1 O-Ring .103 X .299 ID
114  HG-51184 1 /P Spring, Guide
124  HG-71315 1 Center Section - Filter - Bypass Assembly
1 Center Section
1 Base, Filter,w/Poppet
1 Check Plug Assembly, .027 Washer
1 Shock Valve Assembly
1 Spring, Bypass
1 Actuator, Bypass
1 Deflector
1 Bottom, Filter
1 Bushing, .707 X .788 X .591
125 HG-70756 1 /P Filter Assembly
1 Bottom, Filter
1 Spring, Bypass
1 Deflector
1 Base, Filter,w/Poppet
128  HG-70503 1 /P Kit, Expansion Tank
1 Tank, Expansion Assembly
1

Cap, Vent
WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

SLT1550 Tractor (2007 & before)
Transmission 618-04270

Ref # Part Number

SIPIF

Page 66 of 74

Description

HG-70463

737-3121
HG-50928

Q
PRRPRPRPNRRPR PR RS

/P

/P
/P

VSBolt, Self Tapping 10/32 X 1/2
Bracket, Support Expansion Tank
Seal - O-Ring Kit not shown
Seal, Lip .67 X 1.58 X .276

Lip Seal 18 X 32 X7

Lip Seal .706 X 1.584 .25

Seal, Lip .741 X .250 X .250 TC
Oil Seal .625 X .25

O-Ring

Drive System Fluid not shown
Sealant 10.5 oz. not shown

WWW.mymowerparts.com



Page 67 of 74

618-04270A

ISSION

For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

SLT1550 Tractor (2007 & before)

Transm

~

\
WMMWWMTV ﬁMY & Hﬂ&ﬁilﬂ?lm%m*\\\

B
AN 0T

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

SLT1550 Tractor (2007 & before)
Transmission 618-04270A

Page 68 of 74

53  HG-44145
54  HG-51071

Ref#  Part Number Qty S/P/F  Description
1 HG-70467 1 Main Housing, Assembly
1 Main Housing, Machined Drain
1 Bushing, .865 X .985 X .790
2 HG-71389 1 Side Housing, Assembly
1 Side Housing, Machined
1 Bushing, .865 X .985 X .790
1 Bushing, .624 X .719 X .562
3  HG-70477 1 Center Section, Assembly
1 Center Section, 5 Piston
1 Bushing, .707 X .788 X .591
4  HG-51046 1 Swashplate, Trunnion Machined
5 HG-70331 1 /P Block - Assembly
1 Block - Cylinder
5 Piston
5 Spring, Compression
5 Washer - Thrust
7 HG-51190 4 /P Hex Flange Screw 1/4-20 X 1.25
9 HG-51062 1 /P Shatft, Input
10 HG-2000022 1 /P Ring, Retaining
11  HG-50951 1 /P Spacer
12  HG-50329 3 /P Ring, Retaining
13 HG-51161 1 /P Seal, Lip .67 X 1.58 X .276
14  HG-50315 1 Ball, Bearing 17mm ID X 40mm OD X12mm
16 HG-51064 1 Bolt, Hex Flange Head 5/16-24 X .94 (Patch)
17  HG-51140 1 /P LipSeal18 X32 X7
18 HG-51119 1 /P Arm, Control
19 HG-50551 2 S  Bearing, 30 X 52 X 13 Thrust
24  HG-50966 1 Shaft, Motor
27 HG-51767 1 Gear - Pinion, 12T
28 HG-51766 1 10T/49T Gear
29 HG-51043 1 /P Gear, LDT Jackshaft
30 HG-51044 1 60T Bull Gear
31 HG-51088 2 /P Sleeve Bushing, Inboard
32 HG-51089 2 /P Sleeve Bushing .75 x 1.575 x .625
33  HG-44875 2 /P Washer, 3/4 X 11/2 X .13 THK
34 HG-51066 2 /P Lip Seal Axle Seal
35 HG-51079 1 /P Shaft, Axle (R.H.) DD
36 HG-51078 1 /P Shaft, Axle (L.H.) DD
37 HG-51769 2 /P Miter Gear 12T (Splined)
38 HG-51769 2 /P Miter Gear 12T
39 HG-50146 1 Shaft
40 HG-44871 2 /P Ring, Spiral Retaining
41  HG-51083 1 Pin, Jackshatft
42  HG-51100 1 Magnet, Ring
44  HG-50016 2 Bolt, Hex Flange 3/8-24 X 2.5
48 HG-51098 1 Rod, Bypass Actuator
49 HG-51135 1 Arm, Bypass
50 HG-51116 1 /P Retaining Ring, 250 External
51 HG-51081 1 /P Seal, Lip .741 X .250 X 250 TC
52 HG-44371 1 /P Flat Washer, 5/9 ID X 1.0 OD X .05THK
1
1

Retaining Ring
Bearing, Center Block

55 HG-2003014 WWW_mymOWerWS.mﬁfompression



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

SLT1550 Tractor (2007 & before)
Transmission 618-04270A

Page 69 of 74

Ref#  Part Number Qty S/P/F  Description
56 HG-2003017 1 /P Washer
58 HG-62589 1 /P Brake, Yoke Kit
59 HG-51072 1 /P Rotor, Brake
60 HG-44132 2 S  Brake, Puck
61 HG-44134 1 S  Puck Plate
62 HG-44127 2 S  Brake Actuating Pin
63 HG-51146 2 HFHCS 1/4-20 X 2 w/Patch SPECIAL FLANGE
65 HG-23711 1 Spacer
66 HG-51607 1 Spring, Brake ARM BIAS
68 HG-44094 1 /P Arm, Brake
69 HG-44142 1 S  Slotted Hex Nut, 5/16-24
70 HG-44101 1 S  Cotter Pin, 3/32 X 3/4
71 HG-50919 1 /P Compression Spring Anti-Drag
72  HG-50132 3 /P Washer,
73  HG-41130 2 Flat, Washer 11/32 1.D. X 7/9 O.D
74  HG-70719 1 /P Seal, Kit
84  HG-51143 1 /P Fitting, 5/16 SAE 5/32 Tube
85 HG-51147 1 Hose, Expansion Tank
94  HG-44147 1 Bearing, Ball .62 ID X 1.39 .44
95 HG-50837 1 Screw, Socket Head Cap 5/16-24 X1 1/2
96 HG-51200 1 Spacer, Locating
97 HG-50870 1 Screw, SFHCS 5/16-18 X 1
98 HG-51120 1 Arm, Return
99 HG-51097 1 Puck, Adjusting
100 HG-52493 1 Washer, Flat
101 HG-51131 1 /P Spring, Extension
102  HG-51123 1 Spacer, .260 ID X .560 OD X .870
103  HG-51223 1 Bracket, Torque
108 HG-51069 1 Washer, Motor Shaft .71 ID X 1.15 OD X .030
THK
109 HG-9005110-5600 2 /P Plug, SAE #6
110 HG-50868 1 Screw, Torx Head 5/16-18 T.F.
111  HG-51144 1 O-Ring .103 X .299 ID
114  HG-51184 1 /P Spring, Guide
124  HG-71315 1 Center Section - Filter - Bypass Assembly
1 Center Section
1 Base, Filter,w/Poppet
1 Check Plug Assembly, .027 Washer
1 Shock Valve Assembly
1 Spring, Bypass
1 Actuator, Bypass
1 Deflector
1 Bottom, Filter
1 Bushing, .707 X .788 X .591
125 HG-70756 1 /P Filter Assembly
1 Bottom, Filter
1 Spring, Bypass
1 Deflector
1 Base, Filter,w/Poppet
128  HG-70503 1 /P Kit, Expansion Tank
1 Tank, Expansion Assembly
1

Cap, Vent
WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

SLT1550 Tractor (2007 & before)
Transmission 618-04270A

Ref # Part Number

SIPIF

Page 70 of 74

Description

HG-70463

737-3121
HG-50928

Q
PRRPRPRPNRRPR PR RS

/P

/P
/P

VSBolt, Self Tapping 10/32 X 1/2
Bracket, Support Expansion Tank
Seal - O-Ring Kit not shown
Seal, Lip .67 X 1.58 X .276

Lip Seal 18 X 32 X7

Lip Seal .706 X 1.584 .25

Seal, Lip .741 X .250 X .250 TC
Oil Seal .625 X .25

O-Ring

Drive System Fluid not shown
Sealant 10.5 oz. not shown

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

v - //
\\ //
< \ TN
: [ N
) )
o \/ \“\mm@&\\@ )
— / =20 I/
N~ \ Ne==tVl
o \ A e \\“M\
o)) //M/m,/,ﬂuuunmmmm&\
a S~Immm=E
o ~
o
/H\
/
\
/
7N
\ A/m ..\v\_
)
/ /
\ -/
R - /
- N ~
- \ M A,_”wv
V4 \ — )
/ N “\ng )/
/ — ™ /_ g/
/ e zamon, A \
vy i ﬂlll #
# ey /
“‘\ pre \N wvvw \ - >\
z y \\ A,\ \“V.
m )
—~
()]
P —
(@)
=
(]
0
o
n_W = / \ww M
o2 e vv
N uA.H.a / 7 \““\
~ \ / 4
5 3 \ [ \S==F
8o Y
- "\ oz J
© o\ Y
X = N ™)
— Vs NI
3 /7~ 7
0 - \(ZTN /
Cohe 7))
) \mw . /
T N Ahﬂﬂnmn“\\ Yy \ /
— ; — \\\WMN& \\
"= —"4 ¥
= {
&) ¢

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

SLT1550 Tractor (2007 & before)

Wheels 1K016 & after

Page 72 of 74

Ref#  Part Number Qty S/P/F  Description

1 734-04174 2 Tire, Turf, 22 x 9.5 x 12

2 634-04238 2 /P Rim Assembly, 12 x 7 (4-Lug)

2  734-0255 2 S  Valve, Tubeless Air not shown

3  712-3050 2 /P Lug Nut, 7/16-14

4 734-1731 2 Tire, Turf, 15x6 X 6

5 634-04081 2 S Rim Assembly, 6 x 4.5 Includes Flange
Bearings and Valve

5 741-04137 4 S  Bearing, Flange not shown

5  734-0255 2 S  Valve, Tubeless Air not shown

6 731-05674 2 /P Hub Cap

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 73 of 74

SLT1550 Tractor (2007 & before)

Wheels 1K016 & before

o N
\\\ ///
/ /
/ \
\\ S )
Zn)
\\“mm\\w\@ ) )
i=<2 1
([ &y //
\ AA — 4
N
TN
A ™~ v
e’
]
AA_.\. \\
7 /
TTEsemA e — /
.ﬁm\w.\\\ ///kw
\ —
\\\ d // Arﬁ./v
/ e\
\\\““““ - ™
Ny 29) ¥
7y 74
\ \\ “A\ \\“““\ \w“\ \\
TN \ : St? VA ¥
\\ AN ALRAY =X —
\ AN ///Huuuuwmm““mmm\mwm,. mcu/v
\ == \\m\\w‘wu N
\ = ]
/ ,@ A A\mmw“é@n@ \
e - X ~y/
~ A7)
N \ 4 \
e mn“hvﬂ q i \ ‘ N = /
Y~y / @_/
/ mrﬂ\\\ 7/ \ - 4748
= A - f
vy Y A {
/ 7
2 e 4 e [
Sl Vi
\s—" / /
= / ,
\ P /
///M/// \\\\\\\ / / \
faaa———— \ PN
. 4 (=
e N\
yd //
/S 5
\ ||||| N
/ N / N,
/ \ _ Anc_ )
N

7

s,

/
ZEZ=TN, >V

e
i
P\
“\\““ N _
=+

AN

I TS NN\

IR R NN
AWM L

1\

UL BRI

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

SLT1550 Tractor (2007 & before)
Wheels 1K016 & before

Page 74 of 74

Ref#  Part Number Qty S/P/F  Description

1 734-04174 2 Tire, Turf, 22 x 9.5 x 12

2 634-04238 2 /P Rim Assembly, 12 x 7

3  712-3050 8 /P Lug Nut, 7/16-14

4 741-3032 4 S Bearing, Ball,.75 ID x 1.75 OD

5 634-04104A 2 S Rim Assembly, 6 x 4.5 (Included, Bearings,

Spacer and Valve)

6 731-3020 2 S HubCap

7 734-1731 2 Tire, Turf, 15x6 x 6
737-0224 2 Grease Fitting
734-0255 4 S  Valve, Tubeless Air

WWW.mymowerparts.com



